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Abstract

This report has been prepared on behalf of TVMINING(BEIJING)MEDIA TECHNOLOGY
CO.,LTD. to support the attached Application for Equipment Authorization. The test report and
application are submitted for a Spread Spectrum Transceiver under Part 15.247 of the FCC Rules
and Regulations. This Federal Communication Commission (FCC) Certification Test Report
documents the test configuration and test results for a TVMINING(BEIJING)MEDIA
TECHNOLOGY CO.,LTD. SUNTV Box.

Testing was performed on an 966 Chamber of Inventec Appliances (Pudong) Co.,Ltd. No.789
PuXing Road,ShangHai,China Inventec Appliances (Pudong) Co.,Ltd. has been accepted by the
FCC, the FCC Registration Number is 492199.

And Testing was performed by SIMT EMC Lab 716 Yi Shan Road, Shanghai. SIMT EMC Lab
has been accepted by the FCC, the FCC Registration Number is 142171.

The SUNTV Box is an IEEE 802.11b/802.11g/802.11n compliant device and complies with the
limits for a Direct Sequence Spread Spectrum Transmitter device under Part 15.247 of the FCC
Rules and Regulations.

Revision History Reason Date

Rev 0 Initial Release 22" 01.2013
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1 Introduction

1.1 Compliance Statement

After the modifications listed in Section 2.5 were installed:

The TVMining(Beijing)Media Technology Co.,Ltd. SUNTV Box complies with the
limits for a Spread Spectrum Transceiver device under Part 15.247 of the FCC
Rules and Regulations.

Test Scope Summary

Tests for radiated and conducted emissions were performed. All measurements were

performed according to the 2009 version of ANSI C63.10

Test Specification Specific Description Result Mod(|\f(|/cNa;uons Ui
CFRA47 Part 15207 | Conducted Emissions = AC g No SIMT EMC Lab
Power Ports
CFR47 Part 15.209 Radiated Emissions Complied No Inventec Appliances
(Pudong) Co.,Ltd.
CFR47 Part 15.247 RF Power Output Complied No SIMT EMC Lab
CFR47 Part Spurious Emissions at Complied
15.247(b) Antenna Terminals No SIMT EMC Lab
CFR47 Part Radiated Spurious Complied N Inventec Appliances
15.247(c) Emissions ° (Pudong) Co.,Ltd.
CFR47 Part 15.247 Occupicd Bandwidth | Complied No SIMT EMC Lab
CFRA47 Part 15.247 Band Edge Complied No SIMT EMC Lab
Measurement(Conducted)
Band Edge Complied Inventec Appliances
CFR47 Part 15.247 Measurement(Radiated) No (Pudong) Co.,Ltd.

NOTE: The EUT is also considered as a kind of other class B digital device it has been verified
to comply with the requirements of FCC Part 15B Class B(Verification) the test report has been
issued by Inventec Appliances (Pudong) Co.,Ltd.

TVMining(Beijing)Media Technology Co.,Ltd.
E818, West Wing, Yonghe Plaza. No.28 AnDingMen

East street, BeiJing, CN

1.2 Contract Information
Customer:
1.3 Test Dates

Testing was performed on the followingdate(s):
December30 , 2012 to January 10, 20
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1.4 Abbreviations

A Ampere
ac alternating Current
AM Amplitude Modulation
Amps Amperes
b/s bits per second
BW BandWidth
CE Conducted Emission
cm centimeter
CwW Continuous Wave
dB deciBel
dc direct current
EMI Electromagnetic Interference
EUT Equipment Under Test
FM Frequency Modulation
G giga - prefix for 10° multiplier
Hz Hertz
IF Intermediate Frequency
k kilo - prefix for 10° multiplier
LISN Line Impedance Stabilization Network
M Mega - prefix for 10° multiplier
m Mmeter
U micro - prefix for 10° multiplier
NB Narrowband
QP Quasi-Peak
RE Radiated Emissions
RF Radio Frequency
rms root-mean-square
SN Serial Number
S/IA Spectrum Analyzer
V Volt
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2 Equipment Under Test
2.1 EUT Identification

The results obtained relate only to the item(s) tested.

Table 1: Overview of SUNTV Box, Equipment Under Test

ITEM DESCRIPTION
Manufacturer: TV Mining(Beijing)Media Technology Co.,Ltd
FCC ID Number R2J-STTED5
EUT Name: SUNTV BOX
Test Model: TFD-05-AA, see the model description

FCC Rule Parts:

815.247

Frequency Range:

IEEE 802.11b/g/n(HT20) : 2412 — 2462MHz
IEEE 802.11n(HT40): 2422 — 2452 MHz

Maximum Output Power:

IEEE 802.11b: 20.09dBm

IEEE 802.11g: 23.45dBm

IEEE 802.11n HT20: 23.40dBm
IEEE 802.11n HT40: 23.20dB

Modulation: Direct Sequence Spread Spectrum
Necessary Bandwidth: N/A
Keying: Automatic

Type of Information:

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Number of Channels:

IEEE 802.11b/g/n(HT20) : 11
IEEE 802.11n(HT40): 7

Antenna Type Soldered on PCB
Frequency Tolerance: N/A

Emission Type(s): N/A

Interface Cables: None

Power Source & Voltage:

5 VDC from 120VAC/60Hz

WLL Report #RBJ130122F-01 Rev 0
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2.2 EUT Description

The SUNTYV is a network based Set Top Box for household users. By connecting it to
IP network through Ethernet interface or Wifi, it can stream videos over the network to
TV display panel via HDMI or AV connection.

Product Name: SUNTYV Box

Model No. : TFD-05-XX

Tested Model No.: TFD-05-AA

EUT Rated Voltage: DC 5V, 2A

I/O Ports: Rear Side: (1) RJ-45 Port*1; (2) USB Port*1; (3) DC in Port*1;
(4) HDMI Port*1; (5) Audio out Port*1

Model and Revision Statement

TFD-05-AA series Internet Set Top Box (STB)
Description

The TFD-05-AA is one type of STB within the TFD-05 series. This series will have
multiple models subsequently. The main differences for these STBs are as follow:

1. The Trademark and logo will be different

2. Each model will have revised styling and appearances

3. The firmware version will be different

TVM’s TFD-05 series product will use the same PCB board; retain same size and weight,
future revisions of the product are in styling and firmware only.

TVM will be responsible for all consequences caused by various models of TFD-05 series
STB, and for any of the above-mentioned differences.

TED 05 H X X A: System firmware advanced version

B: System firmware intermediate version

—
C: System firmware basic version

Device styling version

A: Standard version

B: Customized version

05:Month of product

TFD: TVM’s product code

WLL Report #RBJ130122F-01 Rev 0 Page 4 © 2013 Washington Laboratories, Ltd.
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2.3 Test Configuration

The TVMining(Beijing)Media Technology Co.,Ltd. SUNTV Box, Equipment Under
Test (EUT), was operated from a Input VAC120 Output SVDC 2A power supply.

The EUT was configured with a adaptor power supply, an antenna, a support NB with
usb cable. The EUT firmware/software was set up to control power, bit rate, and
channel selection.

Conducted test setup :

RF Cable Ardantar AC 120V,

— T ] coil

[ LT <
[rmr = e e I IS N e —.
. Spectrum EUT I
! Analyzer |
I [l
. |
! USB Cable |
I [l
. |
I Note Book |
I [l
. |
I [l
....................................... 1

Radiated test setup:
AC
Al AC 120V,

(- S
fmrm = - R
) EUT 1
1 .
| !
: |
! USB .
| !
1 Laptop '
: |
I Computer .
: |
1 .

Figure 1: Test Configuration
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2.4

Equipment Configuration

The EUT was set up as outlined in Figure 1. The EUT was comprised of the following
equipment. (All Modules, PCBs, etc. listed were considered as part of the EUT, as
tested.)

Table 2: Equipment Configuration

Name / Description Model Number Part Number Serial Number Revision
SUNTV Box TFD-05-AA / / /
AC Adapter A33-502000U / 2012120000022 /

2.5

2.6

2.7

2.8
28.1

2.9

EUT Modifications

No The following modifications were performed in order to meet the test requirements:
Testing Algorithm

The TFD-05-AA SUNTYV box was operated using and drivers.

Test Location

All measurements herein were performed at Inventec Appliances (Pudong) Co.,Ltd.
No.789 PuXing Road,ShangHai,China Inventec Appliances (Pudong) Co.,Ltd. has
been accepted by the FCC, the FCC Registration Number is 492199.

And Testing was performed by SIMT EMC Lab 716 Yi Shan Road, Shanghai. SIMT
EMC Lab has been accepted by the FCC, the FCC Registration Number is 142171.

Measurements
Measurement Method

All measurements were performed according to the 2009 version of ANSI C63.10 for
testing compliance of a wide variety of unlicensed wireless devices

Measurement Uncertainty

All results reported herein relate only to the equipment tested. The basis for uncertainty
calculation uses ANSI/NCSL Z540-2-1997 with a type B evaluation of the standard
uncertainty. Elements contributing to the standard uncertainty are combined using the
method described in Equation 1 to arrive at the total standard uncertainty. The standard
uncertainty is multiplied by the coverage factor to determine the expanded uncertainty
which is generally accepted for use in commercial, industrial, and regulatory
applications and when health and safety are concerned (see Equation 2). A coverage
factor was selected to yield a 95% confidence in the uncertainty estimation.

WLL Report #RBJ130122F-01 Rev 0 Page 6 © 2013 Washington Laboratories, Ltd.
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Equation 1: Standard Uncertainty

2 2 2
a b C
U, = * ) +— 5 +— 3 +.......
div,” div," div,
where u, = standard uncertainty
a, b, c,.. =individual uncertainty elements
diva, b, ¢ = the individual uncertainty element
divisor based on the probability
distribution

divisor = 1.732 for rectangular distribution
divisor = 2 for normal distribution

divisor = 1.414 for trapezoid distribution

Equation 2: Expanded Uncertainty

U =ku,

where U = expanded uncertainty
k = coverage factor
k <2 for 95% coverage (ANSI/NCSL Z540-2
Annex G)
U = standard uncertainty

The measurement uncertainty complies with the maximum allowed uncertainty from
CISPR 16-4-2. Measurement uncertainty is not used to adjust the measurements to
determine compliance. The expanded uncertainty values for the various scopes in the
WLL accreditation are provided in

Table 3 below.

Table 3: Expanded Uncertainty List

Expanded

Scope Standard(s) Uncertainty

WLL Report #RBJ130122F-01 Rev 0 Page 7 © 2013 Washington Laboratories, Ltd.
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Conducted Emissions CISPR11, CISPR22, CISPR14, FCC Part 15 1.69 dB
Radiated Emissions

30MHz-1GHz CISPR11, CISPR22, CISPR14, FCC Part 15 4.55 dB
Radiated Emissions

1GHz-26.5GHz CISPR11, CISPR22, CISPR14, FCC Part 15 4.63dB

Horizontal

Radiated Emissions

1GHz-26.5GHz CISPR11, CISPR22, CISPR14, FCC Part 15 4.73dB

Vertical
WLL Report #RBJ130122F-01 Rev 0 Page 8 © 2013 Washington Laboratories, Ltd.
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3 Test Equipment

Table 4 shows a list of the test equipment used for measurements along with the
calibration information.

Table 4: Test Equipment List

Item Instrument Manufacturer | Type No./Serial No | Last Cal. ce}hbratlon
interval
1 | EMI Test Receiver R&S ESCS 30/ 100070 | Jul.4,2012 1 Year
ARTIFICIAL 1Year
2 MAINS R&S ESH2-75/100030 | Mar.18,2012
NETWORK
3 CESR Franconia N/A Nov.23,2012| 1 Year
System Software R&S ES-K1/V16.1 |Sep.13,2012| 1 Year
5 Spectrum Analyzer R&S FSP30 July.14.2012 | 1 Year
6 Receiver R&S ESCI/100330 Feb.22.2012 | 1 Year
7 Pre-Amplifier Agilent 83006A May.02.2012 | 1 Year
8 Bi-log Antenna R&S HL562 Nov.08.2012| 1 Year
9 Horn Antenna R&S HF906 Aug.01.2012| 1 Year
10 Amplifier Agilent 8447D/2944A11200 |Aug 15,2012 1 Year
11 Cold-heat climate 1 Year
test chamber / GDW-60B Jan.3,2012
12 | Signal Generator R&S SMF100A Aug.14,2012 | 1 Year
13 | Spectrum analyzer R&S FSU 26 Dec.4,2012 1 Year
14 Power Meter R&S NRVD /101776 Dec.30,2012 1 Year
SYSTEM I Year
15 INTEGRATED/12&
Filter R&S 4&3&9 Nov.14,2012
WLL Report #RBJ130122F-01 Rev 0 Page 9 © 2013 Washington Laboratories, Ltd.
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4 Test Results

4.1

41.1

41.2

RF Power Output:

To measure the output power the unit was set to transmit on a low, high and middle
channel. The output from the transmitter was connected to an attenuator and then to the
input of a detector diode. The output of the detector diode was displayed on an
oscilloscope. The trace deflection was recorded and the transmitter was replaced with a
signal generator at the same frequency. The output of the signal generator was
increased until the trace deflection was the same as it was with the transmitter. The
signal from the generator was then connected to a power meter and the level was taken.

Limit (FCC Part 15.247b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put
Power shall not exceed 1W(30dBm)

Test Procedure
1, Connected the EUT’s antenna port to measure device by 20dB attenuator.
2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 6dB bandwidth of signal to measure out each test
modes’ PK output power.
3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and
above 20MHz bandwidth of power sensor ML2491A. So Bandwidth correction
method according to ANSI C63.10 clause 6.10.2.1 part (c) was used:
1) Set the RBW=3MHz and VBW =§MHz
2) Turn averaging off
3) Set sweep to automatic
4) Set the span just large enough to capture the emission
5) Use a peak detector on max hold
6) Record the measured power
7) Calculate Output power of EUT use the formula:

Peak output power =measured power+ 10log[(6dB bandwidth of emission)/(analyzer
RBW)]

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

WLL Report #RBJ130122F-01 Rev 0 Page 10 © 2013 Washington Laboratories, Ltd.
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Table 5 RF Power Output

Frequency Attenuator | Cable | Level | Limit | Pass/Fail
(dB) loss | (dBm) | (dBm)
(dB)

Channel 1: 2412 MHz 1 Mbps 20 1.3 18.83 30 Pass

IEEE Channel 1: 2412 MHz 5.5Mbps 20 1.3 | 20.79 30 Pass
802.116 Channel 1: 2412 MHz 11Mbps 20 1.3 19.90 30 Pass
Channel 5: 2432 MHz 1Mbps 20 1.3 18.91 30 Pass

IEEE Channel 5: 2432 MHz 5.5Mbps 20 1.3 | 20.09 30 Pass
802.11b | Channel 5: 2432 MHz 11Mbps 20 1.3 19.88 30 Pass
Channel 11: 2462 MHz 1Mbps 20 1.3 18.75 30 Pass

IEEE Channel 11: 2462 MHz5.5Mbps 20 1.3 | 20.03 30 Pass
802.11b | Channel 11: 2462 MHz 11Mbps 20 13 | 19.69 30 Pass
Channel 1: 2412 MHz 6Mbps 20 1.3 22.89 30 Pass

IEEE Channel 1: 2412 MHz 24Mbps 20 1.3 | 23.14 30 Pass
802.11g | Channel 1: 2412 MHz 54Mbps 20 1.3 | 2345 | 30 Pass
IEEE Channel 5: 2432 MHz 6Mbps 20 1.3 22.57 30 Pass
802.11g | Channel 5: 2432 MHz 24Mbps 20 1.3 22.76 30 Pass
Channel 5: 2432 MHz 54Mbps 20 1.3 | 23.14 30 Pass

IEEE Channel 11: 2462 MHz 6Mbps 20 1.3 22.34 30 Pass
802.11g | Channel 11: 2462 MHz 24Mbps 20 1.3 22.29 30 Pass
Channel 11: 2462 MHz 54Mbps 20 1.3 | 22.65 30 Pass

IEEE Channel 1: 2412 MHz 6.5Mbps 20 1.3 23.40 30 Pass
802.11n | Channel 1: 2412 MHz 39Mbps 20 1.3 | 23.11 30 Pass
HT20 Channel 1: 2412 MHz 65Mbps 20 1.3 23.25 30 Pass
IEEE Channel 5: 2432 MHz 6.5Mbps 20 1.3 | 23.06 30 Pass
802.11n | Channel 5: 2432 MHz 39Mbps 20 1.3 | 22.97 30 Pass
HT20 Channel 5: 2432 MHz 65Mbps 20 1.3 | 22.98 30 Pass
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IEEE Channel 11: 2462 MHz6.5Mbps 20 1.3 22.50 30 Pass
802.11n | Channel 11: 2462 MHz 39Mbps 20 1.3 | 2233 30 Pass
HT20 Channel 11: 2462 MHz 65Mbps 20 1.3 22.45 30 Pass
IEEE Channel 1: 2422 MHz 6.5Mbps 20 1.3 23.20 30 Pass
802.11n | Channel 1: 2422 MHz 39Mbps 20 1.3 | 22.84 30 Pass
HT40 Channel 1: 2422 MHz 65Mbps 20 1.3 22.90 30 Pass
IEEE Channel 4: 2437 MHz 6.5Mbps 20 1.3 23.04 30 Pass
802.11n | Channel 4: 2437MHz 39Mbps 20 1.3 | 22.73 30 Pass
HT40 Channel 4: 2437 MHz 65Mbps 20 1.3 22.66 30 Pass
IEEE Channel 7: 2452 MHz 6.5Mbps 20 1.3 22.38 30 Pass
802.11n | Channel 7: 2452 MHz 39Mbps 20 1.3 | 22.15 30 Pass
HT40 Channel 7: 2452 MHz 65Mbps 20 1.3 22.13 30 Pass

Notel: According exploratory test, EUT will have maximum output power as above bolded data rate, so those
data rate were used for all test.
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4.2 RF Power Spectral Density

The output from the transmitter was connected to an attenuator and then to the input of
the RF Spectrum Analyzer. The analyzer offset was adjusted to compensate for the
attenuator and other losses in the system.

421 Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band during
any time interval of continuous transmission.

422 Test Procedure

The transmitter output was connected to a spectrum analyzer. Power density was
measured by spectrum analyzer with 3kHz RBW and 10kHz VBW, sweep
time=span/3kHz.

Table 6 RF Power Spectral Density

Frequency Cable loss| Attenuator Result  |Limit Pass/Fail
(dB) (dB) (dBm) |(dBm)

IEEE | Channel 1: 2412 MHz 1.3 20 -7.06 8 Pass

802.11b| Channel 5: 2432 MHz 1.3 20 -5.64 8 Pass

Channel11:2462 MHz 1.3 20 1.4 8 Pass

Channel 1: 2412 MHz 1.3 20 -13.53 8 Pass

IEEE Channel 5: 2432 MHz 1.3 20 -14.02 8 Pass

802.11g Channell1:2462 MHz 1.3 20 -13.94 8 Pass

Channel 1: 2412 MHz 1.3 20 -13.8 8 Pass

IEEE Channel 5: 2432 MHz 1.3 20 -14.45 8 Pass

80 I el 1 1:2462 Mz 13 20 “13.89 8 Pass
LIT 20

IEEE Channel 1: 2422 MHz 1.3 20 -17.07 8 Pass

802.11n Channel4: 2437MHz 1.3 20 -17.09 8 Pass

HT 40 Channel 7: 2452 MHz 1.3 20 -16.89 8 Pass
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
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4.3 Occupied Bandwidth

Occupied bandwidth was performed by coupling the output of the EUT to the input of a
spectrum analyzer.

4.3.1 Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
4.3.2 Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the

fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
100 kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 6dB.
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Test CHI1: 2462MHz
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Test Mode: IEEE 802.11n HT20 TX Test CH1: 2412MHz
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Table 7 Occupied Bandwidth

Results

Frequency Bandwidth Limit Pass/Fail
Channel 1: 2412 MHz 11.05MHz > 500 kHz Pass

IEEE 802.11b | Channel 6: 2432 MHz 11.06MHz > 500 kHz Pass
Channel 11: 2462 MHz 9.71MHz > 500 kHz Pass

Channel 1: 2412 MHz 16.47MHz > 500 kHz Pass

IEEE 802.11g | Channel 6: 2432 MHz 16.34MHz > 500 kHz Pass
Channel 11: 2462 MHz 16.41MHz > 500 kHz Pass

Channel 1: 2412 MHz 17.59 MHz > 500 kHz Pass

IEEE 802.11n | Channel 6: 2432 MHz 17.56 MHz > 500 kHz Pass
HT20 Channel 11: 2462 MHz 17.56 MHz > 500 kHz Pass
Channel 1: 2422 MHz 35.87MHz > 500 kHz Pass

IEEE 802.11n | Channel 4: 2437 MHz 35.13MHz > 500 kHz Pass
HT40 Channel7: 2452 MHz 35.90MHz > 500 kHz Pass

4.4 Spurious Emissions at Antenna Terminals (FCC Part §15.247(b))

44.1 Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum

intentional radiator in operating, the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within

the band that contains the highest level of the desired power.

4.4.2 Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
isset to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

See the plots of conducted emissions plots below.
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Test Mode: IEEE 802.11b TX
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4.5 Radiated Spurious Emissions: (FCC Part §15.247(c))

Radiated emissions that fall in the restricted bands must comply with the general
emissions limits in 15.209(a).

The emissions were measured using the following resolution bandwidths:

Frequency Range Resolution Bandwidth Video Bandwidth
30MHz-1000 MHz 120kHz >30 kHz
>1000 MHz 1 MHz <30 Hz

Harmonic and Spurious emissions that were identified as coming from the EUT were
checked in Peak and in Average Mode. The high frequency, which started from 18
t026.5GHz,was pre-scan and the test result which was 20dB lower than the limit was not
reported.

Peak measurements and average measurements are made. All emissions were determined
to have a peak-to-average ratio of less than 20 dB.

45.1 Test Procedure

The EUT was placed on motorized turntable for radiated testing on a 3-meter open field
test site. The emissions from the EUT were measured continuously at every azimuth by
rotating the turntable. Receiving antennas were mounted on an antenna mast to
determine the height of maximum emissions. The height of the antenna was varied
between 1 and 4 meters. The peripherals were placed on the table in accordance with
ANSI C63.10-2009. Cables were varied in position to produce maximum emissions.
Both the horizontal and vertical field components were measured.

These data are supplied in the following tables.
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Table 8: Radiated Emission Test Data(Below 1GHz)

Test Mode: IEEE 802.11bTX
Test CH1: 2412MHz
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Freq Fol/Fhase Lewel Lewel Factor Loss Factor Line Limic Remark
MH=z dBu¥/m dBu¥ dB/m dB dE dBu¥/m dB cm deg
1 31.46 HORIZONTAL 31.10 38.71 18.41 1.20 27.2% 40.00 =8.90 104 0 Peak
2 82.87 HORIZONTAL 26.22 43.73 8.38 1.57 27.46 40.00 -13.78& 104 0 Peak
3 120.69 HORIZONTAL 31.83 47.74 9.58 1.72 27.21 43.50 =11.67 104 0 Peak
4 243.89 HORIZONTAL 38.54 53.14 9.20 Z2.58 2I6.38 46.00 -7.46 14 0 Peak
5 374.84 HORIZONTAL 35.08 49.61 12.85 3.13 27.51 46.00 -7.92 104 0 Peak
& 480.08 HORIZONTAL 37.54 46.47 15.12  3.48 27.53 46.00 -8.46 104 0 Peak
7 553.32 HORIZONTAL 37.04 44.53 16.24 3.91 27.64 46.00 -3.96 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.
SUNTYV Box

FCC ID: R2J-STTFD5
22™.01.2013

Wertical (EMI 3m)
BT
ot
201
2t -6d8
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& | |
£ w »
=
= * I_T_’r
E ELE b4 L
2.:|..
-.}.
(1] + + t + + + + t + 1
I0M B B0 80 100M 200 300 400 500 B0 1G
Frequency in Hz
Site ; 985 CHAMEER
Comdition : FCC CLASS C 3m HLSE2
: RBW: 1 20,000 H= VBW: 300 000F Hz 2WT -Auta
et + M1
rcde : WIFI BCHI1
fi e ited H
Feadintenns Cable Preamp Limic Over A/Pos T/Pos
Freg Pol/Phasze Lewel Lewel Factor Losz Factor Line Limit Remark
HHz dEuv /m dEuy dB/ [:13] db dBu¥,/m dE cm deg
1 32.73 VERTICAL 37.00 45,15 17.68 1.34 27.17 40,00 =3.00 14 136 QF
4 45.04 VERTICAL 31.06 46,13 11.01 1.1l Z7.1% 40,00 -&.94 14 0 Peak
3 79.96 VERTICAL 30.62 45,29 8.1 1.44 27.2% 40,00 -9.38 104 0 Peak
4 155,49 VERTICAL 35.70 52,98 T.42 2.10 26.80 43.50 -=7.80 104 187 QF
5 204,60 VERTICAL 35.79% 52,35 T.48 2.28 26.32 43.50 =T7.71 14 0 Peak
& 241.95 VERTICAL 39.70 54.41 9.12 £.53 26.356 46.00 -6.30 104 0 Peak

WLL Report #RBJ130122F-01 Rev 0

Page 37

© 2013 Washington Laboratories, Ltd.



TVMining(Beijing)Media Technology Co.,Ltd. FCC ID: R2J-STTFD5
SUNTYV Box 22"01.2013

Test Mode: IEEE 802.11bTX
Test CH6: 2437MHz

Haorizontsl (EMI3m)

BT

T4

i

Lewvel in dB K& fm
™
»
»

&

J0M 50 &0 B0 100M 200 300 400 50D 800

Frequency in Hz

Site - 966 CHAMEER
Condition : FOC CLASE C 3m HL562
- REW:120 DD0KHz VEW:300 000KHz SWT :Auto

wut - M1
mode - WIFI B CH&
FHATG
Beadintenna Cable Preamwp Limit Ower A/FPos T/Po=
Freg Pol/Fhase  Lewvel Lewel Factor  Loss Factor Line Limit Renark
MH=z dBu¥/m  dBu¥ dB/m dB dB dBu¥/m dB cm deg
1 31.94 HORIZOMNTAL 29.83 37.58 18.09 1.36 27.20 40.00 =10.17 104 0 Peak
2 §1.20 HORIZONWTAL 33.11 50.81 8.25 1.44 327.39 40.00 -6.89 254 202 QF
3 142.04 HORIZONTAL 32.08 49.16 7.91 1.89 26.88 43.50 -11.42 104 0 Peak
4 264,26 HORIZONTAL 27.95 4l1.82 9.84 2.67 26,38 46.00 -18.05 14 0 Peak
5 400.06 HORIZONTAL 25.92 36.23 13.49 3.34 27.14 46.00 -20.08 104 0 Peak
] 557.68 HORIZONTAL 30.73 38.26 16.32 3.91 27.76 46.00 -15.27 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.
SUNTYV Box

FCC ID: R2J-STTFD5

22™.01.2013

Wertical (EMI 3m)
B0
Tt
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[4] } } 4 } } } } } 4 } } 1
30M 50 8D 20 100M 200 300 400 50D 801G
Frequency in Hz
Srte - 968 CHAMEER
Comdition : FOC CLASS C 3m HL562
- REW:120 000K Hz VEW:300 000K Hz SWT :Auto
et - M1
mode - WIFI B CH&
L iei e
Beadintenna Cable Preamwp Limic Ower A/Poz2 T/Pos
Freq Pol/Fhase  Lewel Level Factor Loss Factor Line Limic Remark
HHz dEu¥/m dBu¥ dB/m dB dB dBu¥/m dE = deg
1 32.66 VERTICAL 34.40 42,48 17.76 1.34 27.18 40,00 =5.60 104 131 QF
-4 46.4% VERTICAL 33.93 49.95 10.09 1.09 Z7.20 40,00 -6.07 g 0 Peak
3 59.7% WERTICAL 25.10 47,15 3.66 1.3% 27.10 40,00 -14.90 172 112 QP
4 149,98 VERTICAL 3§.30 55.58 7.47 2.02 26,77 43.50 -5.20 04 170 QF
5 175.72 VERTICAL 32.50 49.42 T.74 2,17 26.83 43.50 -11.00 104 131 QP
& Z43.8% VERTICAL 3,56 53,16 .20 Z.58 Z6.38 46,00 -T7.44 14 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.
SUNTYV Box

FCC ID: R2J-STTFD5
22™.01.2013

Wertical (EMI 3m)
BT
ot
201
2t -6d8
£ =
& | |
£ w »
=
= * I_T_’r
E ELE b4 L
2.:|..
-.}.
(1] + + t + + + + t + 1
I0M B B0 80 100M 200 300 400 500 B0 1G
Frequency in Hz
Site ; 985 CHAMEER
Comdition : FCC CLASS C 3m HLSE2
: RBW: 1 20,000 H= VBW: 300 000F Hz 2WT -Auta
et + M1
rcde : WIFI BCHI1
fi e ited H
Feadintenns Cable Preamp Limic Over A/Pos T/Pos
Freg Pol/Phasze Lewel Lewel Factor Losz Factor Line Limit Remark
HHz dEuv /m dEuy dB/ [:13] db dBu¥,/m dE cm deg
1 32.73 VERTICAL 37.00 45,15 17.68 1.34 27.17 40,00 =3.00 14 136 QF
4 45.04 VERTICAL 31.06 46,13 11.01 1.1l Z7.1% 40,00 -&.94 14 0 Peak
3 79.96 VERTICAL 30.62 45,29 8.1 1.44 27.2% 40,00 -9.38 104 0 Peak
4 155,49 VERTICAL 35.70 52,98 T.42 2.10 26.80 43.50 -=7.80 104 187 QF
5 204,60 VERTICAL 35.79% 52,35 T.48 2.28 26.32 43.50 =T7.71 14 0 Peak
& 241.95 VERTICAL 39.70 54.41 9.12 £.53 26.356 46.00 -6.30 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.

SUNTV Box

FCC ID: R2J-STTFD5
22™.01.2013

Test CHI11: 2462MHz

Huorizontal {EMIZm)

B0
ot
801
FCO ! Patt 150 C
50T 542
E =
=
=L
=4 & *
Ep ¢
* 9
2.:|..
ol
a + + + + + + + + + + + 1
20 B0 & B0 100M 200 300 400 50D 8D 1G
Frequency in Hz
Site : 966 CHAMEER
Condition : FOC CLASS C 3m HL382
: REW:120 000KH= VEW-300 000K H= $WT:Auto
wat - M1
mode - WIFIE CHL1
il iita]
ReadAncenna Cable Preamp Limit Owver A&/Poz T/Pos
Freq Pol/Phase Lewvel Lewel Factor Lo=ss Factor Line Limit Bewmark
MHz dEu¥/m dBu¥ dB/m dB dE dBuV./m db =1 deg
1 30.45% HORIZONTAL 32.71 40,02 18.88 1.09 27.28 40.00 =7.29 104 0 FPeak
2 G0.72 HORIZONTAL 35.10 52.79 B.23 L.44 Z7.36 40,00 -4.80 249 205 QP
3 149,80 HORIZONTAL 36.74 54.02 7.4%7 2.02 26.77 43.50 -56.76 104 0 Peak
4 157.593 HORIZONTAL 27.93 44.90 T.23 2.31 26.51 43,50 =-15.57 104 0 Peak
5 263.77 HORIZONTAL 27.81 4l.68 9.64 2.67 Z6.38 46.00 -18.19 104 0 Feak
& EE1.85 HORIZONTAL 30.84 38.38 16.20 3.90 27.64 46.00 -15.18 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd. FCC ID: R2J-STTFD5
SUNTYV Box 22"01.2013

Vartical (EMI 3m)
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30 B0 &d 0 100M 200 300 400 50D 20 1G
Frequency in Hz
Site <966 CHAMEER

Condition : FOC CLASS C 3m HL3&2
: REW:120 000KHz VEW: 300 000KHz SWT :Auto

wut - M1
muade -WIFIBCHII
b ieits]
Beadhnternnma Cable Preamp Limit Owver A/Poz T/Poz
Freq Pol/Fhase  Lewel Level Factor Loss Factor Line Limic Remark
MH= dEu¥/m dBu¥ dB/m dB dB dBu¥/m dB cm deg
1 50.00 VERTICAL 26,40 E54.55 7.79 1.1é 27.10 40.00 -3.60 104 184 QP
2 80,00 VERTICAL 39,00 56,69 g.18 1.44 27.31 40,00 -1.00 g 2495 QF
3 87.92 VERTICAL 37.30 54.46 8.58 1.74 27.48 40,00 =2.70 104 245 Qp
4 141.14 VERTICAL 38.20 55.23 7.99 l.868 26.90 43,50 -5.30 g 162 QF
5 150.00 VERTICAL 37.90 55.18 7.47 2.02 26.77 43.50 -5.60 121 174 QP
& 188,60 VERTICAL 34.85% 51.95 T.36 2.30 26,76 43,50 -8.65 104 0 Peak
7 580.96 VERTICAL 28.55 35.62 16.72  3.97 27.76 45.00 -17.45 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.
SUNTYV Box

FCC ID: R2J-STTFD5

22™.01.2013

Test Mode: IEEE 802.11bTX

Test CH11: 2462MHz

Haorizontsl {EMIZm)

B0
TOT+
G0t
=4 —&db
= i
= I
= I
= | r'y ¢
i oY *
* e
20
'.}.
1] t t t t t t t t t t |
30M B0 80 B0 100M 200 300 400 EDD B0 1G
Freguency in Hz
Site - 968 CHAMEER
Candition : FOC CLASS C 3m HL562
- REW:120 000KHz VEW 300 000 KHz 3WT :Auto
wut - M1
made - WIFI G CHI
FHAT
Beadintenna Cable Preamp Limic Owver AsPoz T/Pos
Freg Fol/Fhase  Level Lewvel Factor Loss Factor  Line Limic Renark
MHz dBu¥/m dBu¥ dB/m dB dE dBu¥/m dB cm deg
1 31.46 HORIZONTAL 30.24 37.85 18.41 1.20 27.2% 40.00 =9.76 104 0 Peak
2 80,67 HORIZONTAL 34.10 51.7% &.23 1.44 27.36 40.00 -5.90 239 204 QF
3 96.93 HORIZONTAL 31.68 48.50 8.77 1.72 27.31 43.50 -11.82 104 0 Peak
4 136.16 HORIZONTAL 33.04 49.9% §.13 1.84 26.92 43.50 -10.46 o4 0 Peak
5 263.77 HORIZONTAL 29.97 43.84 9.84 2.67 26.38 46.00 -16.03 104 0 Peak
] 523.16 HORIZONTAL 31.80 37.89% 17.40 4.16 27.65 46.00 -14.Z0 o4 0 Peak

WLL Report #RBJ130122F-01 Rev 0

Page 43

© 2013 Washington Laboratories, Ltd.



TVMining(Beijing)Media Technology Co.,Ltd. FCC ID: R2J-STTFD5
SUNTYV Box 22"01.2013

Vartical (EMI 3m)
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I 40
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s
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[+] + t + t + + + t + + t + + 1
30 B0 &d 0 100M 200 300 400 50D 20 1G
Frequency in Hz
Site - 966 CHAMEER

Condition : FOC CLASE C 3m HL5562
: REW:120 DD0KHz VEW:300 000 KHz 5WT :Auto

wut - M1
mode - WIFI G CHI
FHATD
Beadintenna Cable Preamp Limic Owver AsPoz T/Pos
Fregq Pol/Fhase Lewvel Level Factor Loss Factor Line Limic Renark
MH=z dBu¥/m dBu¥ dB/m dB dB dBu¥/m dB cm deg
1 50.00 VERTICAL 35.80 53.95 7.79 1l.16 27.10 40.00 =-4.20 104 207 QP
2 53.59 VERTICAL 31.20 51.56 5.53 1.2% Z7.14 40.00 -8.80 104 198 QF
3 79.38 VERTICAL 38.70 56.41 g.10 1l.44 27.25 40.00 =1.30 o4 214 QP
4 87.2Z VERTICAL 38.30 55.49 §.57 1.74 2Z7.50 40.00 -1.70 104 272 QF
5 141.27 VERTICAL 37.40 54.42 T.99 1.88 26.89% 43.50 -6.10 104 148 QP
] 150.00 VERTICAL 36.80 54.08 7.47 Z.02 26.77 43.50 -6.70 104 10 QP
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TVMining(Beijing)Media Technology Co.,Ltd.

SUNTV Box

FCC ID: R2J-STTFD5

22™.01.2013

Test Mode: IEEE 802.11gTX

Test CHI: 2412MHz

Horizants

| [T

% 47 I
z _le *'e o *
B) 80 80 100K 200 00 400 500 200 1G
Frequency in Hz
Site 365 CHAMEBER
Condition : FCC CLASE C 3m HL582 HORIZONTAL
- REW: 120 000KH= VBW:300 000EH=z SWT 4uta
et :MI
mode :WIFL G CH1
Iemo N
Antenna Eead Limit Over A-Pos T-Pos
Freq Level Factor Level Line Limit Remark
MHz dBuV.m dB.m dBuY dBuV.m db cm deg
1 31.46 30.24 18.41 10.83 40.00 -9.76 104 0 Peak
2 B0.67 34.10 B.23 24.43 40.00 -5.90 239 204 QF
3 96.93 31.64 B.77 21.19 43.50 -11.82 104 0 Peak
4 138.16 33.04 B.13 23.07 43.50 -10.46 104 0 Peak
5 263.77 29,97 9.84 17.46 46.00 -16.03 104 0 Peak
B 623.16 31.80 17.40 10.Z4 4p6.00 -14.20 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Vertical (EMI 3m)
80T
07T
60T
- FCC Part 15 C
50T —6dB
£
= r I
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O s '# ‘o
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3 sof *
201
101
0 t t t t t t t t t t t t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Site - 968 CHAMEER
Candition : FOC CLASE C 3m HL562
- REW:120 000KHz VEW 300 000 KHz SWT :Auto
wut - M1
mode - WIFI G CHI
FHATD
Beadintenna Cable Preamp Limic Owver AsPoz T/Pos
Freq Fol/Fhase Lewel Lewel Factor Loss Factor Line Limit Remark
MHz dEu¥/m dBu¥ dB/m dB dE dBu¥/m dB cm deg
1 50.00 VERTICAL 35.80 53.95 7.79% l.16 27.10 40.00 ~-4.20 104 207 QP
2 53.59 VERTICAL 3l.20 51.5%6 5.53% 1.25% Z7.14 40.00 -8.80 104 198 QF
3 79.38 VERTICAL 38.70 56.41  8.10 1l.44 27.25 40.00 -1.30 104 214 QP
4 87.2Z VERTICAL 38.30 55.4% 8.57 1.74 2Z7.50 40.00 -1.70 104 272 QF
5 141.27 VERTICAL 37.40 54.42 7.99% 1.88 26.89% 43.50 -6.10 104 148 QP
] 150.00 VERTICAL 36.80 54,08 7.47  Z.02 26.77 43.50 -6.70 104 10 QP
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TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Test Mode: IEEE 802.11gTX
Test CH6: 2437MHz
Horizonta! (EMI3m)
8D
70
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50 L
£ =
= |
]
=
E i ? J * &
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20
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0
30 B0 & 20 100M 200 300 400 50D 201G
Frequency in Hz
Site - 966 CHAMEER
Camndition : FOC CLASS C 3m HLSA2
- REW:120 000 KHz VEW:300 000KHz SWT :Auto
wut - M1
mode - WIFI G CHE
FTETS
Beadintenna Cable Preawp Limic Ower A/Poz T/Pos
Freq Pol/Fhase Lewel Lewel Factor Loss Factor Line Limit Remark
MHz dBu¥/m dBu¥ dB/m dE dB dBu¥/m dB cm deg
1 31.46 HORIZOWTAL 30.62 38.23 18.41 1.20 27.22 40.00 =-9.38 104 0 Peak
2 #4.55 HORIZONTAL 33.20 50.55 &.50 l.69 Z27.54 40.00 -6.80 250 200 OF
3 139.61 HORIZOWTAL 29.76 46.76 8.06 1.86 26.92 43.50 -13.74 104 0 Peak
4 199.75 HORIZONTAL 25.92 42.82 7.23 2.30 26.43 43.50 -17.58 14 0 Peak
5 263.77 HORIZONTAL 25.04 38.91 9.84 2.67 26.38 46.00 -20.98 104 0 Peak
& 601,582 HORIZONTAL 30.94 37.65 17.02 4.04 27.77 46.00 -15.06 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Vertical (EMI 3m)
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L FCC Pat13C
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30M 20 &0 80 100M 200 300 400 500 G000 1G
FFEQLIE'FIC}' in Hz
Site <966 CHAMEBER
Comdition : FOC CLASS C 3m HL562
: FEEW: 120 000KHz VEW: 300 000KHz 3WT Auto
wut - M1
mode - WIFI GCHE
Fi
Beadintenna Cable Preamwp Limic Ower A/Poz T/Pos
Freq Pol/Fhase Level Lewel Factor Loss Factor Line Limit Renark
MHz dEu¥/m dBu¥ dB/m dE dB dBu¥/m dE cm deg
1 50.01 YERTICAL 36.00 54.15 T.79 1.16 27.10 40.00 =-4.00 104 214 QF
Z 79.24 VERTICAL 37.90 55.6l .10 1.44 2Z7.25 40.00 -2.10 143 190 QF
3 87.50 YERTICAL 358.10 55.28 8.57 1.74 27.49 40.00 =1.90 o4 233 QP
4 138.76 VERTICAL 37.60  54.57 g.10 l.85 26.92 43.50 -5.90 104 14z QF
5 150.00 YERTICAL 36.20 53.48 T.47 2.02 26.77 43.50 -7.30 122 L50 QP
G 190.54 VERTICAL 31.75 48.91 T.25 2.32 26.73 43.50 -11.75 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.
SUNTYV Box

FCC ID: R2J-STTFD5

22™.01.2013

Test Mode: IEEE 802.11gTX

Test CHI11: 2462MHz

Haorizontsl {EMIZm)

B0T
To+
&0t
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S 4 i
=
E Er:l-’ ’J 4 4 *
+
20
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1] + t t t t t t t t |
J0M L I B0 100M 200 300 400 50D B0 16
Frequency in Hz
Site - 968 CHAMEER
Candition : FOC CLASS C 3m HL562
- REW:120 000KHz VEW 300 000 KHz SWT :Auto
wut - M1
mode - WIFI G CHI1
FHAT
Beadintenna Cable Preamp Limic Owver AsPoz T/Pos
Freq Fol/Fhase  Level Lewvel Factor Loss Factor Line Limic Renark
MHz dBu¥/m dBu¥ dB/m dE dB dBu¥/m dE cm deg
1 30.97 HORIZONTAL 30.62 38.10 18.65 1.12 27.25 40.00 =9.38 104 0 Peak
2 gl.1Z HORIZONTAL 33.90 51.59 §.25 1.44 27.36 40.00 -6.10 240 197 QF
3 97.42 HORIZONTAL 30.63 47.44 8.78 1.71 27.30 43.50 =12.87 104 0 Peak
4 149.80 HORIZONTAL 3Z.87 50.15 7.47  Z.02 26.77 43.50 -10.63 o4 0 Peak
5 264.26 HORIZONTAL 25.98 39.85 9.84 2,67 26.38 46.00 -20.02 104 0 Peak
] 554.77 HORIZONTAL 31.20 38.70 16.24 3.91 27.65 46.00 -14.80 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Vertical (EMI 3m)
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L FCC Part 15 C
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30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Site : 966 CHAMEER
Condition : FOC CLASS C 3m HL362
: REW:1 20 000FH=z VEW-300 000K Hz SWT:Auto
el - M1
mode : WIFI GCH11
e
ReadAntenna Cable Preamp Limit Owver A/Poz T/Pos
Freq Fol/Phase Lewvel Lewvel Factor Loss Factor Line Limit Bemark
HHz dEu¥/m dBu¥ dB/m dE dE dBuV/m dE = deg
1 50.00 VERTICAL 34.80 52,95 T.79 1.16 2Z7.10 40.00 =5.20 140 249 QF
2 T75.18 VERTICAL 32.90 50.76 T7.59 1.45% Z6.9%0 40,00 -7.10 1Z1 300 Qr
3 T9.67 VERTICAL 35.00 55.69 8.14 1.44 27.27 J40.00 =2.00 104 232 QP
4 57.79 VERTICAL 38.20 55.36 B.58 1.74 Z7.48 40.00 =1.80 104 240 QF
5 134, 50 VERTICAL 34.10 50,87 §.34 .80 Z6.91 43.50 -5.40 120 125 QF
& 142,27 YERTICAL 37.00 54.07 7.91 1.89 26.87 43.50 -6.50 104 150 QP
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TVMining(Beijing)Media Technology Co.,Ltd. FCC ID: R2J-STTFD5
SUNTYV Box 22"01.2013

Test Mode: IEEE 802.11n HT20TX
Test CH1: 2412MHz

Haorizontal {EMI3m)

BT
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7

| [RT}

40 [

Lewel in dE B2 fm

301

&

20 L T 80 100M 200 300 400 50D B0
Frequency in Hz

Site : 966 CHAMEER
Condition : FOC CLASS C 3 HL362
- REW:120 000K Hz VEW-300.000EHz SWT-Auto

waf - I
miode - WIF1 20H CH1
TG
ReadAncenna Cable Preamp Limit Over ASPos T/Pos
Freq Pol/Fhasze Level Lewel Factor Loz= Factor Line Limit Remark
HHz dEu¥/m dBu¥ dB/m dB dE dBuV./m db =] deqy
1 31.46 HORIZONTAL 29.86 37.47 16.41 .20 27.22 40,00 =10.14 104 0 Peak
2 §4.53 HORIZONTAL 33.10 50.45% &.50 l.69 Z7.54 40.00 -6.90 241 198 QP
3 143.01 HORIZOWTAL 29.72 46.80 7.87 1.91 26.86 43.50 -13.78 104 0 Peak
4 264,26 HORIZONTAL 23.54 37.41 9.84 2.67 26.38 46,00 =22.46 104 0 Peak
5 354.05 HORIZONTAL 25.20 36.02 13.12 3.2l Z27.15 46.00 -20.80 104 0 Peak
6 594.54 HORIZONTAL 30.90 37.80 16.93 3.99 27.82 46.00 -15.10 104 0 Peak
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TVMining(Beijing)Media Technology Co.,Ltd. FCC ID: R2J-STTFD5
SUNTYV Box 22"01.2013

Wartical (EMI 3m)
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[#] + + t + + + + + t + t + +
DM B0 6D 20 100M 200 300 400 50D 800
Frequency in Hz

Site 966 CHAMEEE
Condition : FOC CLASS C 3m HL 382
: REW:1 20 000K H= VEW 300 000K Hz SWT-Auto

wal - M1
mods - WIF1 20H CHIL
TG
ReadAnrenna Cable Preamp Limic Owver AfPos T/Fos
Freq Pol/Fhasze Level Lewel Factor Loz= Factor Line Limit Remark
HMHz dBu¥,/m  dBu¥ dB/m dE db dBuv/m dB =] deg
1 50.00 VERTICAL 34,00 52.15 7.7% 1l.16 27.10 40.00 =-6.00 104 185 QF
s T75.84 VERTICAL 37.70  55.37 §.18 L.44 Z7.2% 40.00 -2.30 104 226 QF
3 87.76 VERTICAL 36.50 53.66 8,58 1.74 27.48 40.00 -3.50 104 260 QP
4 142.02 VERTICAL 37.70 54.78 7.%1 1.B9 26.88 43.50 ~5.80 104 Z51 QF
5 150.01 VERTICAL J6.40 53.68 7.47 2.02 Z6.77 43.30 -7.10 104 17 QF
& 190.05 VERTICAL 32.95 50.12 7,25 2,31 26.73 43.50 -10.55 104 0 Peak
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Test Mode: IEEE 802.11n HT20TX
Test CH4: 2437MHz

Haorizontsl {EMI3m)

BT

704

{
{
i
;

:

i

40 [

Level in dB K& fm

301

&

30M = B0 100M 200 300 400 EDD 800

Frequency in Hz

Site - 966 CHAMEER
Condition : FOC CLASS C 3m HL552
: REW:120 D00 EHz VEW 300 000K = SWT :Aute

wut - M1
mode - WIFI 20H CH&
FHAT
Beadintenna Cable Preamp Limic Owver A/Poz T/Pos
Freq Pol/Fhase  Level Lewvel Factor  Loss Factor Line Limit Renark
MH=z dBu¥/m dBu¥ dB/m dB dB dBu¥/m dB cm deg
1 31.94 HORIZOMTAL 30.03 37.78 18.0% 1.36 27.20 40.00 =9.97 104 0 Peak
2 94,90 HORIZONTAL 33.00 50.31 §.53 1.71 Z7.55 40.00 -7.00 230 193 QF
3 141.55 HORIZONTAL 29.52 46.58 T.95  1.88 26.89% 43.50 -13.98 104 0 Peak
4 199.75 HORIZONTAL 26.35 43.25 7.23 Z.30 26.43 43.50 -17.15 o4 0 Peak
5 264.26 HORIZONTAL 23.50 37.37 9.84 2,67 26.38 46.00 -22.50 104 0 Peak
] 555.26 HORIZONTAL 30.38 37.84 16,28  3.91 2I7.65 46.00 -15.62 104 0 Peak
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22™.01.2013

ertical {(EMI Im})
B0
Tt
8T
Bt —6dE
£ [ K
=
EREY - I
£ *¥ ¥
E * ¢
5 T
2T
'.}.
1] + + + + + + + + + + {
20M B0 8D B0 100M 200 300 400 0D B0 1G
Frequency in Hz
Site 966 CHAMEER
Condition : FOC CLAZSE C 3m HLS62
: REW:120,000KHz VEW 300 000K H= SWT Aute
wut - M1
micde - WIFI 20H CHE
FHATG
Beadintenna Cable Preamwp Limic Ower A/Poz T/Pos
Freq Pol/Fhase Lewvel Lewel Factor Loss Factor Line Limit Remark
MHz dEu¥/m dBu¥ dB/m dB dE dBu¥/m dB o deg
1 50.00 YERTICAL 34.20 52,35 T.79  1.16 27.10 40.00 =5.80 o4 184 QP
2 78.85 VERTICAL 37.10 S54.83  8.06 1.44 27.23 40,00 -2.90 04 228 QF
3 87.06 VERTICAL 37.20 54.40 B8.57  1.74 27.51 40.00 =2.80 o4 227 Qr
4 138,60 VERTICAL 36.60 53.54 8.13  1.8B5 26.9Z 43,50 -6.90 122 177 QF
5 147. 1% VERTICAL 35.40 52,58 T.63  1.98 26.79 43.50 -8.10 104 143 QP
& 188,11 VERTICAL 3Z.28 49.40 T.36 2,28 26.76 43.50 -11.Z2Z o4 0 Peak
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Test Mode: IEEE 802.11n HT20TX

Test CH11: 2462MHz

Haorizontsl {EMI3m)

B0
TOT+
801
=t —-&dEb
= .
S % i
= J
Z » ) *
3304
b *
2:| 4
-.}.
[+] t t t t t t t t t t t J
J0M 5 80 B0 100M 200 300 400 50D B0 16
Frequency in Hz
Site - 965 CHAMEER
Comdition: FOC CLAZE C 3m HLS62
- REW:120 000K Hz VEW: 300 000K Hz 5WT :Auto
aut - M1
e - WIFI 20H CHI
e
Beadinterna Cable Preamp Limic Owver AsPoz T/Po=
Freq Pol/Fhase Lewel Lewel Factor Loss Factor Line Limit Remark
MHz dBu¥/m dBu¥ dB/m dE dE dBu¥/m dE cm deg
1 31.94 HORIZOMNTAL 30.77 38.52 18.09 1.36 27.20 40,00 =9.23 104 0 Peak
-4 §4.84 HIORIZONTAL 33.10 350.41 §.53 1.710 Z7.55% 40.00 -6.90 240 193 0P
3 143.01 HORIZONTAL 30.54 47.62 T.87 1.91 26.86 43.50 =12.96 104 0 Peak
4 139,75 HORIZONTAL Z5.98 4Z.88 T.23 2.30 26.43 43,50 -17.3Z 104 0 Peak
5 354.05 HORIZONTAL 25.35 36.17 13.12 3.21 27.15 46.00 -20.65 104 0 Peak
& 596,00 HORIZONTAL 31.38 38.27 16.93 4.00 2Z7.82 46.00 -14.62 104 0 Peak
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Vartical (EMI 3m)

B0

704

40

Lenel in d B B2 im

204

Gl

30M B0 &0 20 100M 200 30D 400 500 80D
Frequency in Hz

Site : 966 CHAMEER
Condition : FOT CLASE C 3m HLSE2
- REW: 120 000K H= VEW.300.000KHz SWT:Auto

waf - W1
mode - WIF1 20M CH11
TS
Readinrerma Cable Preamp Limic Over A/Posz T/Pos
Freq Pol/Phase Level Lewel Factor Lo=z=s Factor Line Limit Bemark
MHz dBu¥/m  dBu¥ dB/m dB dB dBu¥/m dE =1 deg
1 50.00 VERTICAL 34.90 53.05 7.79 1.1 27.10 40.00 -5.10 104 187 QP
2 73.12 YERTICAL 37.80 55.51 &.10 1.44 27.25 40.00 -2.20 143 187 QF
3 87.37 VERTICAL 36.80 53.99 &.57 1.74 27.50 40.00 -3.20 104 219 QP
4 142.19 VERTICAL 37.80 54.88 7.91 1.89 2z6.88 43.50 =5.70 104 158 QF
5 149.97 VERTICAL 36,10 53.38 7.47 2.02 26.77 43.50 -7.40 104 180 QF
6 189.08 VERTICAL 31.52 48.66  7.30 2.31 26.75 43.50 -11.98 104 0 FPeak
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SUNTV Box 22™.01.2013
Test Mode: IEEE 802.11n HT40TX
Test CH1: 2422MHz
Horzontsl {EMI3m)
=l
70
&0
= S
c =
= | |
=] r
= [ ™
E zr:-’ h 4 * ¢
*
20
1
a + +——t—rt + + + + + + |
20 ) 80 80  100M 200 00 400 500 501G
Frequency in Hz
Site : 966 CHAMEER
Condition : FOC CLASS C 3m HL3&2
: REW:120 000K Hz VEW-300 000K Hz SWT Auto
wak - M1
mods - WIFT 40H CH1
eitbiita]
ReadAnternna Cable Preamp Limic Owver A/Posz T/Pos
Freq Fol/Fhasze Level Lewel Factor Lo=s=s Factor Line Limit Remark
MH= dBu¥/m dBu¥ dB/m dB dB dBuV/m dB =1 deg
1 30.06 HORIZONTAL 30.48 37.50 1%9.18 1.12 27.32 40,00 =-9,52 104 0 Peak
2 95.15 HORIZONTAL 32.14 49.02 8.73 .73 27.34 43,50 -11.36 104 0 Peak
3 151.49 HORIZONTAL 33.61 50.87 T.45 2.05 26.76 43.50 -9.89 104 0 Peak
4 246.18 HORIZOMNTAL 26.54 41.00 9.28 2.66 26,40 46,00 =-19.46 104 0 Peak
5 564.28 HORIZONTAL 31.06 38.689 16.41 3.93 27.97 46.00 -14.94 104 0 Peak
6 216,48 HORIZONTAL 34.08 36.08 20.72 4.98 27.72 46,00 -11.94 104 0 Peak
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22™.01.2013

Test Mode: IEEE 802.11n HT40TX
Test CH4: 2437MHz

Wertical (EMI 3m)
BT
7o+
801
ot o
] i
R
R + I_‘V_*_‘
A —
3 a0t
2.:|..
'.}_
[+] } 4 } } } } 4 1
0M B 60 20  100M 200 300 400 50D 2 16
Frequency in Hz
Site - 968 CHAMEER
Candition : FOC CLASS C 3m HLS82
- REW:120 000K Hz VEW 300, 000KHz SWT:Auto
wut - M1
mode - WIFI 40H CHI
FHATG
Beadintenna Cable Preamwp Limitc Owver A/Po= T/Po=
Freq Pol/Fhase Lewel Lewvel Factor Loss Factor Line Limit Remark
MHz dEu¥/m dBu¥ dB/m dB dE dBu¥/m dE cm deg
1 50.01 VERTICAL 34.20 52,35 7.79% 1,16 27.10 40.00 =5.80 104 o qr
2 51.50 VERTICAL 32.06 50.9%  6.94 1.20 Z7.07 40.00 -7.94 104 o or
3 68.13 VERTICAL 37.40 57.09 5.90 1.29 26.88 40.00 =2.60 104 o qr
4 140,43 VERTICAL 36.80 53.81 §.03 1.87 26,91 43.50 -6.70 04 <01 QF
5 172.10 VERTICAL 37.00 54.24  7.56 2017 26.87 43.50 -6.40 104 [
] Z13.40 VERTICAL 37.30 53.51  7.94 2,29 Z6.44 43.50 -6.Z0 104 0 Qp
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SUNTV Box 22"01.2013
Horizontal {EMI3m)
B0
TOT+
801
=T -iqg
= =
= I |
= I
= | ]
Z *
B 204 * . * *
*
20
-.}.
[+] t t t t t t t t t J
20 B0 & 80 100M 20 300 400 50D B0 1G
Frequency in Hz
Srte - 958 CHAMEER
Comdition : FOC CLASS C 3m HL562
- REW:120 000K Hz VEW: 300 000KHz SWT:Auto
wut - M1
mode - WIFI 40H CH&
L iei e
Beadintenna Cable Preawp Limic Ower A/Poz2 T/Pos
Freq Pol/Fhase  Level Level Factor Loss Factor Line Limic Renark
HHz dBu¥ /m dBu¥ dB/m dB dB dBu¥/m dE cm deg
1 31.04 HORIZOWTAL 30.17 37.64 18.65 1.12 27.24 40.00 =9.83 104 0 Peak
-4 §l.1Z2 HORIZOWNTAL 32.09 49.78 §.25 1.44 2Z7.38 40.00 -7.91 g 0 Peak
3 91.37 HORIZOWTAL 30.07 47.07 8.65 1.74 27.39%9 43.50 =-13.43 104 0 Peak
4 157.0% HORIZONTAL 33.69 50.98 T.41 2.13 26,83 43,50 -9.81 104 0 Peak
5 265.34 HORIZONTAL 26.94 40.78 9.87 2,67 26.38 46.00 -19.08 104 0 Peak
& 573.1% HORIZONTAL 30.04 37.31 16.58 3.95 Z7.80 46,00 -15.96 14 0 Peak
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Viartical (EMI 3m)

BT

Tt

in
=)

1

n

i
| [RTH |

EX e

Lerwel in dB MR {m

il

oo

[+] + t + t + + + t + + t + +
30 B0 &d 0 100M 200 300 400 50D 200
Frequency in Hz

Site - 966 CHAMEER
Condition : FOC CLASE C 3m HL562
: REW: 120,000 KHz VEW:300 000 KHz SWT :Auto

wut - M1
mode < WIFI 40H CH&
FHnG
Beadintenna Cable Preamp Limit Ower AfPo= T/Po=
Freq Pol/Fhase Lewel Lewel Factor Loss Factor Line Limit Remark
MH=z dBu¥/m  dBu¥ dB/m dB dB dBu¥/m dE cm deg
1 50.06 VERTICAL 33.06 51.21 7.79 1.16 27.10 40.00 =6.94 104 143 QF
2 T6.13 VERTICAL 32.90 50.75 T.71 1.45 Z7.01 40,00 -7.10 104 0 Qp
3 78.14 VERTICAL 37.80 55.55 7.97 1.44 27.16 40.00 =2.20 104 o Qr
4 87.60 VERTICAL 37.60 54.77 §.58 1.74 27.4% 40.00 -Z2.40 104 o qr
5 134.00 VERTICAL 34.60 51.34 8.38 1.80 26.92 43.50 -8.90 104 o Qr
& 143.02 VERTICAL 36.30 53.38 7.87 1.91 26.86 43.50 -7.20 124 163 QF
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FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Test Mode: IEEE 802.11n HT40TX
Test CH7: 2452MHz
Heorizonital {EMI3m)
B0
O+
801
0T -4
= =
= I I
= I
= I
E +
3 0¢® y ¢
* *
2:. 4
'.}.
1] + + + + + + + + + + + 1
30M B) 8D BD  100M 200 30D 4030 50D 8D 1G
Frequency in Hz
Site - 966 CHAMEER
Condition : FOC CLASS C 3m HL362
: REW:1.20 000K H= VEW-300.0008Hz SWT Aut
et - Ml
mode - WIFT 40H CH11
e
ReadAnternna Cable Preamp Limic Owver A/Posz T/Pos
Freq Fol/Fhasze Level Lewel Factor Lo=z=s Factor Line Limit Remark
MH= dBu¥/m dBu¥ dB/m dB dB dBuV/m dB =1 deg
1 30.97 HORIZONTAL 30.62 38.10 18.65 1.1 2Z7.25 40.00 =-9.38 104 0 Feak
2 96.41 HORIZONTAL 31.28 48.12 B.76 1.72 27.32 43.50 -12.22 104 0 Feak
3 149,80 HORIZONTAL 32.88 50.16 T.47 2.02 26.77 43.50 -10.62 104 0 Peak
4 200,13 HORIZONTAL 25.64 42,55 T.23 2.29 2Z6.43 43.50 -17.86 104 0 Feak
5 450,30 HORIZONTAL 27.37 36.30 15.12 3.48 27.53 46.00 -18.63 104 0 Peak
& F41.010 HORIZONTAL 29.64 34.26 18.87 4.60 Z5.09 46.00 -16.36 104 0 Peak
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Vartizal [EM] 3m)

20

7o

IE.:.I;

in
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|

i

I
| [T |

Lewel in dB A fm
&
&
ﬁ

L
a0 *
20
.
0
20 B @ 20  100M 200 200 400 50D 261G
Frequency in Hz
Site : 966 CHAMEER

Condition : FOC CLASS C 3m HL5&2
: REW:120 000 H= VEW-300 000K H= $WT:Auto

wat - M1
mode : WIFI 40H CH11
e
ReadAncenna Cable Preamp Limic Owver ASFos T/Pos
Freq Pol/Phase Lewvel Lewel Factor Lo=ss Factor Line Limit Bewmark
MHz diuV/m  dBu¥  dB/m dE dB dBuV/m dE = dey
1 49,90 VERTICAL 34.70 52.72 T7.93 1.15% 2Z7.10 40,00 =5.30 104 0 QF
2 T6.20 VERTICAL 31.490 43,25 7.7l 1.45 Z7.01 40,00 -8.60 104 0 QF
3 T8.90 VERTICAL 37.680 55.33 &.06 1.44 27.23 40.00 -2.40 104 0 qQp
4 §7.10 VERTICAL 37.80 55.00 B.57 1.74 27.51 40.00 =-2.20 104 0 QF
5 135.10 VERTICAL 33.64 50.44 B.30 1.8l Z6.91 43.50 -9.86 104 0 QF
3 145.12 VERTICAL 36.50 53.83 7.75 1.95 26.83 43.50 -7.00 104 0 qQp

WLL Report #RBJ130122F-01 Rev 0 Page 62 © 2013 Washington Laboratories, Ltd.



TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Table 9 Radiated Emission Test Data(Above 1GHz)
Test Mode: IEEE 802.11b TX
Data: 128
Lewvel (dBuV/imj)
100
FCC CLASS CPK
FCC CLASS C AV
L]
50 4 5
3
1 g
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEER
Condition : FOC CLASS C PE 3m HF204
: REW:1000.000KH= VEW:1000 000KHz $%WT Anto
eut :MI
made :WIFI B CHI
memo
Readintenna Cable Preawp Limit Ower A/Pos T/Pos
Freq Pol/Phase Lewvel Lewel Factor Loss Factor Line Limit Remark
MH= dBuV/m dBuV dE /m dE dE dBu¥W/m dB CIL deg
1 1163. 54 HORIZONTAL 34.48% 53.55 23.93 3.10 d4s.10 74.00 -39.52 104 0 Peak
2 1717.06 HORIZONTAL 35.45 50.%92 25.84 3.76 45.07 74.00 -38.55 104 0 Peak
3 4220.45 HORIZONTAL 41.52 47.29 31.56 6.67 44,00 74.00 -3Z.438 104 0 Peak
4 4713.00 HORIZONTAL 48.17 53.63 32.01 6.40 43,587 74.00 -25.83 104 0 Peak
5 434,75 HORIZONTAL 47.88 46.52 35.85 8.77 43.26 74.00 -Z6.12 104 0 Peak
3 11516.558 HORIZONTAL 51.24 44.89 37.90 10.62 42,17 74.00 -22.76 104 0 Peak
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SUNTV Box 22"01.2013
Data: 146
Level (dBuW//m)
100
FCC CLASS C
[
50 !
|
[
} B
4 a
2 3
0 30 50 100 200 500 1000
Frequency (MHz)
Site - 966 CHAMEER
Condition : FCC CLASS C 3m HL562
: EBEW120.000EH=z YEW:300.000KHz 5WT :4uta
et CMI
mode - WIFIE CH1
Inemo
Readinterma Cable Preamp Limit Ower A&/Pos T/Fo=
Fregq Pol/FPhase Lewel Lewel Factor Loss Factor Line Limit Remark
MH= dBuV/m dBuv dE/m dE dE dBu¥/m dE cm deg
1 32.73 VERTICAL 37.00 45,15 17.68 1.34 27.17 40,00 -3.00 104 136 QP
2 45.04 VERTICAL 3l.06 46,13 11.01 1.11 27.1% 40.00 -58.%4 104 0 Peak
3 79.96 VERTICAL 0.6z 48,29 g.18 1.44 27.29 40,00 -9.38 104 0 Peak
4 155.49 VERTICAL 35.70 52.93 7.42 2.10 2e6.80 43.50 -7.80 104 187 QP
5 204,60 VERTICAL 35.79 5Z.35 7.48 2.28 26.32 43.50 -7.71 104 0 Peak
& 241.95 VERTICAL 39.70 54.41 9.1z 2.53 26.36 46.00 -6.30 104 0 Peak
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Data: 133
0 Level (dBul//m)

FCC CLASS CPK

FCC CLASS C AV
L)

50 5
3 4
" 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEER
Condition : FCC CLASS C PE 3m HF204
: EEW:1000.000KH= VEW: 1000 000KH= SWT Auta
ent - MI
mode : WIFL B CH#&
Imemo
Readintenna Cable Preanp Limit Owver AfPos T/Pos
Freq FPol/Phasze Lewel Level Factor Logs Factor Line Limit Renark
MH= dEu¥V /m dBEu¥ dE/m dE dE dBu¥./m dE Cl deg
1 1176.12 WERTICAL 33.683 52.66 Z23.93 3.11 46.07 74,00 -40.37 104 0 Peak
Z 1679.32 VERTICAL 35.58 5l.25 Z5.89 3.76 45.14 74,00 -35.44 104 0 Peak
3 2647.63 YERTICAL 43,16 55.35 28.11 4.64 44.97 74,00 -30.54 104 0 Peak
4 4207.90 VERTICAL 41.31 47.22 31.56 6.53 44.00 74,00 -32.69 104 0 Peak
5 5459.94 VERTICAL 45.42 47.09 35.87 §.74 43.28 74.00 -25.58 104 0 Peak
G 11851.70 WERTICAL 51.56 44,93 37.82 1lo0.66 41.%0 74.00 -22.44 104 0 Peak
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Data: 132
Level (dBuW/m)
100
FCC CLASS CPK
FCC CLASS C AV
5 B
50 4
3
q 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
ite : 966 CHAMEER
Condition : FOU CLASS C PE 3m HF?04
: REW:1000.000KHz VE'W:1000.000KHz $WT :Auta
eut - MI
mode : WIFI E CHE
hgl-hgaln]
Readdntenna Cable Preamp Limit Over &/Pos T/Fos
Freq Pol/Thase Lewel Lewel Factor Loss Factor Line Limit Remark
MH=z dEuV/m dEu¥v dE/m dEb dE dBuV,/mw dE cIL deg

1 1158.70 HORIZONTAL 33.92 52.85 23.98 3.12 46.03 74.00 -40.08 104 0 Peak

2 1666, 74 HORIZONTAL 35.55 51.33 Z25.62 3.77 45.17 74.00 -35.45 104 0 Peak

3 4195,32 HORIZONTAL 42.04 48.09 31.56 6.39 44.00 74.00 -31.96 104 0 Peak

4 5105.61 HORIZONTAL 46.09 44.49 3558 9.00 42.95% 74.00 -27.91 104 0 Peak

5 5447,36 HORIZONTAL 43.62 47.25 35.86 8.77 43.zZ6 74.00 -25.38 104 0 Peak

3 11240.12 HORIZONTAL ©50.72 45.00 37.79 10.35 42.42 74.00 -23.28 104 0 Peak
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Data: 131
Level (dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
50 43
3
1 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site . 966 CHAMEER

Condition : FOC CLASE C PE 3m HF208
: REW:1000 000K H= VEW:1000 000Kz SWT Anta

ent :MI
mode :WIFI B CH11
memo
Readdntenna Cable Preamp Limit Ower A/Pos T/Pos
Freq Pol/Phase Level Lewel Factor Loss Factor Line Limit Femark
MH= dBuV/m dEu¥V dE /m dE dE dBu¥/m dE cm degq
1 1176.12 HORIZONTAL 33.36 52.39 23.93 3.11 46.07 74,00 -40.54 104 0 Peak
2 1717.06 HORIZONTAL 35.24 50,71 25.84 3.76 45.07 74.00 -38.76 104 0 Peak
3 4220,45 HORIZONTAL 42,17 47.94 31.56 g.67 44.00 74.00 -31.83 104 0 Peak
4 7243.30 HORIZONTAL 45.05 47.00 35.33 8.32 42.60 74.00 -25.95 104 0 Peak
& 459,94 HORIZONTAL 49,60 43,27 35.87 2.74 43.283 74.00 -24.40 1n4 0 Peak
& 11894, 28 HORIZONTAL 52.15 45,62 37.82 10,59 41.883 74.00 -21.85 104 0 Peak
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Data: 130
Level (dBuW/m)
100
FCC CLASS C PK
FCC CLASS C AV
]
50 i 9
1 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site - 965 CHAMEEE
Condition : FOC CLASS C PE 3m HFR08
: REW:1000.000KH= VEW: 1000 000EHz 5WT Auta
eut - MI
mode - WIFIE CHI1
mermo M
Readdntenna Cable Preamp Limit Over &/Pos T/Pos
Freq Pol/Phaze Lewel Level Factor Loss Factor Line Limit Femark
MH= dBu¥/m dBuv dBE/m dB db dBu¥/m db cIL deg

1 1135.38 VERTICAL 33.90 53.18 Z23.82 3.08 4g8.15 74.00 -40.10 104 0 Peak

2 1554, 16 VERTICAL 35.67 5l.5%6 Z25.34 3.77 45,20 74.00 -35.33 104 0 Peak

3 3956. 30 VERTICAL 41.30 48.11 31.54 E.67 44.02 74.00 -32.70 lo4 0 Peak

4 7294, 30 VERTICAL 46.16 45,20 35.39 8.12 42,55 74.00 -27.84 104 0 Peak

5 §397.04 VERTICAL 47.60 46,26 35.8:2 g.74 43.22 74.00 -Z26.40 104 0 Peak

& 11325.18 VERTICAL 51.10 45.34 37.83 10.27 42.34 74.00 -z2z2.90 lo4 0 Peak
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SUNTV Box

FCC ID: R2J-STTFD5

22™.01.2013

Test Mode: IEEE 802.11g TX

Data: 135

0 Level (dBuvimj)

FCC CLASS CPK

FCC CLASS C AV
b

50 5
3 4
2
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 266 CHAMEER
Condition : FCC CLASS C PE 3m HFR0s
: REW:1000.000KH= VEW:1000 000Kz SWT duto
aut +MI
mode - WIFI G CHL
merno
Readdntenna Cable Preamp Limit Over 4/Pos T/Pos
Freqg Pol/Phasze Lewel Lewvel Factor Losz Factor Line Limit Femark
MHz dBu¥/m dBu¥ dB/m dE dB dBu¥/m dB ea] deqg
1 1135.35 HORIZONTAL 33.86 53.14 23.82 3.05 46.18 74.00 -40.14 104 0 Peak
2 2069.30 HORIZONTAL 37.11 50037 27.18 4.30 44,74 74,00 -36.89 104 0 Peak
3 Z504.60 HORIZONTAL 43.07 54.46 Z2§.55 4.92 44.86 T4.00 -30.93 104 0 Peak
4 4233.06 HORIZONTAL 40.85 46.49 31.55 6.81 44,00 74.00 -33.15 104 0 Peak
5 7906. 42 HORIZONTAL 47.10 46.05 35.52 5.33 42.80 7T4.00 -26.90 104 0 Peak
] 11556.54 HORIZONTAL 51.02 44.18 37.583 10.91 41.90 74.00 -22.95 104 0 Peak
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SUNTYV Box

FCC ID: R2J-STTFD5

22™.01.2013

Data: 134
Lewvel {(dBuV/im)
100
FCC CLASS CPK
FCC CLASS C AV
1]
50 5
3 4
2
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 968 CHAMEBER
Condition : FCC CLASS C PE 3m HFR08
: EEW:1000.000KH=z VEWW: 1000 000EHz 8WT :duta
et T MI
mode - WIFI G CH1
meimo
Readintenna Cable Preamp Limit Over AfFos T/Pos
Fregq Pol/Phase Lewel Lewel Factor Loss Factor Line Limit Femark
MH=z dBuW/m dEuv dE/m dE dE dEu¥,/m dE a1} deg
1 1163.54 YERTICAL 33.67 52,74 Z23.93 3.10 46.10 74,00 -40.33 104 0 Peak
2 1691.90 WERTICAL 35.86  51.45 25.77 3.76 45.1z2 74.00 -38.14 104 0 Peak
3 2719.34 VERTICAL 4z2.60 54,39 28.30 4,83 44.92 74.00 -31.40 104 0 Peak
4 4157.553 VERTICAL 4l.66 45.03 31.57 6.06 44.00 74.00 -32.34 104 0 Peak
5 5472, 52 VERTICAL 453.08 46.77 35.89 g.70 43.28 74.00 -25.892 104 0 Peak
3 115843, 96 VERTICAL 51.27 44.46 37.83 10.%91 41.93 74.00 -22.73 104 0 Peak
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SUNTV Box

FCC ID: R2J-STTFD5

22™.01.2013

Data: 139

0 Level (dBuVim)

FCC CLASS CPK

FCC CLASS C AV

50 B
1 ]
3
1
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Site : 968 CHAMEER
Condition : FCC CLASS C PE 3m HF908
: REW:1000 000K H= VBW:1000.000KH= SWT:Anto
eut T MI
mode :WWIFL G CHe
mert
Feadintenna Cable Preamp Limit Over &/Poz T/Pos
Freq Pol/Phase Lewel Lewel Factor Loss Factor Line Limit Remark
MH= dBu¥,/m dEuv dE /m dEB dE dBuV/m dE [ni 1 dedq

1 1163, 54 HORIZONTAL 34.82 53.89 23.93 F.10 46,10 74,00 -39.15 104 0 Peak

2 1194, 46 HORIZONTAL 51.07 69.958 23.98 3.12 46,01 74.00 -22.93 104 0 Peak

3 2094, 45 HORIZONTAL 37.14 50.35 27.20 4,34 44,75 74.00 -36.86 104 0 Peak

q 3165.92 HORIZONTAL 35.70 45.57 29.7Z2 5.05 44.64 74.00 -35.30 104 0 Peak

5 4233.060 HORIZONTAL 41.51 47.15 31.55 6.81 44.00 74.00 -32.49 104 0 Peak

& 459,94 HORIZONTAL 45.08 46,73 35.87 §.74 43,25 74.00 -25.594 104 0 Peak
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SUNTYV Box

FCC ID: R2J-STTFD5
22™.01.2013

Data: 138

Level {dBuVim)
100

FCC CLASS CPK

FCC CLASS CAV
1]

50 =}
3 4
1 @
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site ;266 CHAMEER
Condition : FCC CLASS C PE 3m HF208
: REW:1000.000EH= VBW:1000 000EH= SWT: Auto
eut cMI
mode : WIFL > CH&
memo
Readinterma Cable Preamp Limit  Owver A/Pos T/Pos
Freq Pol/Phase Lewvel Lewvel Factor Loss Factor Line Limit Renark
MH= dEu¥/m dBu¥W dE /m dE dE dBu¥/m dE cn deq
1 1213.586 VERTICAL 34,15 52.88 24.09  3.14 45,96 74,00 -39.85 104 0 Peak
2 1717.06 VERTICAL 35.18 50,65 E5.84  3.76 45.07 74,00 -38.82 104 0 Peak
3 2546,00 VERTICAL 40,61 53,14 27.83 4.66 45,02 74,00 -33.39 104 0 Peak
4 4233.06 VERTICAL 41.48 47,12 31.55 6.51 44.00 74.00 -32.52 104 0 Peak
5 5447, 36 VERTICAL 47,78 46,41 35.86 5.77 43.26 74,00 -26.22 104 0 Peak
6 11051.42 VERTICAL 50,79 44,90 37.72 1075 42,58 74,00 -23.21 104 0 Peak
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FCCID:R

2J-STTFD5

SUNTV Box 22"01.2013
Data: 137
Level (dBu\Vim)
100
FCC CLASS C PK
FCC CLASS C AV
50 g
4 ]
3
" 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 966 CHAMEER
Condition : FCC CLASS C PE 3m HF208
: REW:1000.000KH= VEW: 1000 000EH= SWT :Luto
ent :MI
made D WIFL z CHLL
paaichyying
Readantenna Cabhle Preamp Limit Ower &4fPos T/Fos
Freg Fol/Fhase Lewel Lewel Factor Loss Factor Line Limit Femark
MH= dEu¥/m dEuv dE/m dE dE dEu¥/m dE cl deqg

1 1138.38 VERTICAL 33.61 52,89 23.82 3.08 46,15 74.00 -40.39 104 0 Peak

2 1654. 16 VERTICAL 35.76¢ El.65 25.54 3,77 45,20 74.00 -38.24 104 0 Peak

3 Z1586.10 VERTICAL 40.06 53,12 27.32 4.41 44,79 74.00 -33.94 104 0 Peak

4 3994.04 VERTICAL 43.27 49,87 3l.460 5.80 44,00 74.00 -30.73 104 0 Peak

5 5792.95 VERTICAL 43.18 45,62 33.79 7.31 43,54 74.00 -30.82 104 0 Peak

g 472,52 VERTICAL 45.34 47,03 35.89 g§.70 43,25 74.00 -25.66 104 0 Peak
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FCC ID: R2J-STTFD5

SUNTYV Box 22™.01.2013
Data: 136
Lewvel (dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
50 i
4 5
1 B
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : #6e CHAMEEE.
Condition : FCOC CLASS C PE Jm HFR08
: REW:1000 000EH= VEW:1000 000EH=z SWT:duta
ent - MI
moda cWIFI G CH11
e
Readintenna Cable Preamp Limit Ower A/Pos T/Pos
Freg Fol/Phasze Lewel Lewvel Factor Lozs Factor Line Limit Remark
MH= dBu¥/m dBu¥ dE/m dB dE dBu¥./m db con deg

1 1125.80 HORIZONTAL 33.73 53.12 23.78 3.07 46.22 74.00 -40.27 104 0 Peak

Z 1185.65 HORIZONTAL 51.40 70.34 23.98 .12 46.04 74.00 -Z2Z.80 104 0 Peak

3 16l6.42 HORIZONTAL 35.08 51.40 25.39 3.56  45.27 74.00 -38.92 104 0 Peak

4 2713.05 HORIZONTAL 42.94 54.73 25.30 4,53 44,92 74.00 -31.06 104 0 Peak

4 4220.45 HORIZONTAL 41.38 47.15 3l.56 6.67 44.00 74,00 -3Z.62 104 0 Peak

] 5472.50 HORIZONTAL 47.56 46.25 35.89 .70 43.25 74.00 -26.44 104 0 Peak
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FCC ID: R2J-STTFD5

SUNTYV Box 22™.01.2013
Test Mode: IEEE 802.11n HT20TX
Data: 144
0 Level (dBuVin)
FCCCLASS CPK
FCC CLASS C AV
50 6
g
3 4
1 1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site - 966 CHAMEER
Condition : FCC CLASE C PE 3m HFR04
: REW:1000.000EH= VEW:1000.000EH=z 5WT Auta
ent :MI
mode - WIFI 208 CHI11
mero
Readintenma Cable Preamp Limit Owver &4/Pos T/Pos
Freq Pol/Phase Lewel Lewel Factor Loss Factor Line Limit Remark
MH= dBuW dEu'¥W dE /. dE dE dBu¥/m dE CcIL deqg

1 1150.96 HORIZONTAL 34.09 S53.268 Z235.87 310 46,14 74,00 -35.91 104 0 Peak

2 1691.90 HORIZONTAL 35.5% 51.14 =25.77 .76 45,12 74,00 -35.45 104 0 Peak

3 26537.00 HORIZONTAL 40.08 S52.35 Z25.068 4.65 44,95 74.00 -33.92 104 0 Peak

4 4233.06 HORIZONTAL 42.09 47.73 31.55 6.51 44.00 74.00 -31.91 104 0 Peak

5 5516. 22 HORIZONTAL 43.15 46.03 33.52 6.91 43.31 74.00 -30.85 104 0 Peak

& 843534.75 HORIZONTAL 45.63 47.27 35.85 5.77 43.26 74.00 -25.37 104 0 Peak

WLL Report #RBJ130122F-01 Rev 0 Page 75 © 2013 Washington Laboratories, Ltd.



TVMining(Beijing)Media Technology Co.,Ltd. FCC ID: R2J-STTFD5
SUNTV Box 22™.01.2013
Data: 143
Lewvel (dBuV/mj)
100
FCC CLASS C PK
FCC CLASS C AV
]
50 ]
3 4
’ i
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
fite ;966 CHAMEER

Condition : FOO CLASS © PE 3m HF90&
: REW:1000 000K Hs VEW: 1000 000EHz SWT Auta

et : M1
made :WIFL 20H CH#A
paalhyqln]
Deadintenna Cable Preamp Limit Ower A Pos T/Pos
Freg Pol/Phaze Level Lewvel Factor Loss Factor Line Limit Femark
MH= dBu¥ /m dBuWv dB dE dE dBu¥/m dE CIu deg
1 1135.35 HORIZONTAL 33.73 ©&3.01 23.82 3.08 46.15% 74.00 -40.27 104 0 Peak
2 179,32 HORIZONTAL 35.77 G&l.45 Z5.69 3.76 45.14 74.00 -358.23 104 0 Peak
3 2004.60 HORIZOMNTAL 39.87 G&0.95 Z25.83 4.80 44,580 74.00 -34.13 104 0 Peak
4 4195.32 HORIZONTAL 41.35 47.40 31.5A 6.39 44,00 74.00 -32.65 104 0 Peak
5 8400, 62 HORIZONTAL 47.71 46.32 35.584 8.70 43,24 74.00 -Z6.29 104 0 Peak
|3 11491.72 HORIZONTAL £50.93 44,50 37.8%9 10,74 42,20 74.00 -23.07 104 0 Peak
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FCC ID: R2J-STTFD5

SUNTV Box 22™.01.2013
Data: 142
Level (dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
1]
50 5
3 4
’ 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site . 966 CHAMEBER

Condition : FCC CLAZS C PE S3m HFR08
: REW:1000 000K H= WBEW:1000.000KHs SWT dntao

et : M1
mode : WIFI 20H CH&
Imemo
Feadbintenna Cable Preamp Limit Ower A/Pos T/Pos
Freq Fol/Fhasze Lewel Lewvel Factor Loss Factor Line Limit Renark
MH= dBu¥/m dBui dE /m dE dE dBu¥/m dE CI deg
1 1163.54 VERTICAL 33.80 52,87 23.93 3.10 46.10 74.00 -40.20 104 0 Peak
2 162%9.00 WERTICAL 35.95 52,15 25.47 3.58 45.25 74.00 -35.05 104 0 Peak
3 2854,30 VERTICAL 41.55 5z=.7% 28.69 4,94 44,53 74,00 -32.42 104 0 Peak
4 3994, 04 VERTICAL 41.02 47.62 3l.&0 L.80 44,00 74.00 -32.98 104 0 Peak
5 8472, 52 VERTICAL 45.14 46,83 35.89 8.70 43.28 74.00 -25.86 104 0 Peak
-] 11581.70 ¥YERTICAL 51.37 44,79 37.82 10.66 41.590 74.00 -22.63 104 0 Peak
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SUNTYV Box 22™.01.2013
Data: 141
Level (dBuVW//m)
100
FCC CLASS C PK
FCLC CLASS C AV
50 5
3 4
1 2
0 1000 1500 2000 5000 10000 18000
Frequency {(MHz)
Site : 966 CHAMEER

Condition : FCC CLASS C PE 3m HF208
: REW:1000.000KH= VEW: 1000 000KH= SWT Auto

aut : M1
maode : WIFI 2017 CH1
e
Readintenna Cahble Preanp Limit Ower AfPos T/Pos
Freqg Pol/Phase Lewvel Lewel Factor Loss Factor Line Limit Remark
MH= dBu¥/m dBu¥ dB /m dE dE dBu¥/m dE Cli deq
1 1125.50 VERTICAL 33.88 53.25 23.76 3.07 46.22 74,00 -40.14 104 0 Peak
Z 1704, 45 VERTICAL 35.05 50,61 Z25.77 3.76 45.09 74,00 -35.95 104 0 Peak
3 2617.04 VERTICAL 4l.20 53.51 28.01 4,87 44.99 74,00 -32.80 104 0 Peak
4 4233.08 VERTICAL 41,27 46,91 31.55 6.81 44.00 74,00 -32.73 104 0 Peak
5 §47Z. 52 VERTICAL 43.51 47.20 35.89 §.70 43.25 74.00 -25.49 104 0 Peak
& 12397.45 VERTICAL 5l.83 45.27 3§.04 10.67 42.15 74.00 -22.17 104 0 Peak
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SUNTV Box

FCC ID: R2J-STTFD5

22™.01.2013

Data: 140

Lewvel {dBuVim)
00

FCC CLASS C PK

FCC CLASS C AV

50 b
]
3 4
1 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site ; 966 CHAMEER
Condition : FCC CLASS C PE 3m HF?08
: REW:1000.000KHz VEW:1000 000K Hz SWT duto
ant - MI
made - WIFT 20H CH1
paalhalal
Peadinterna Cable Preamp Limit Ower A/Pos T/Pos
Freg Pol/Phase Lewel Lewel Factor Loss Factor Line Limit Remark
MH=z dBuV/m dBuv dE/m dE dBE dBu¥V/m dE ClL deg
1 1113.22Z HORIZONTAL 34.45 53.92 23.78 3.06 46.26 74.00 -39.52 104 0 Peak
2 164l.55 HORIZONTAL 35.34 51.35 Z£5.54 J.67 45,22 74.00 -35.66 104 0 Peak
3 2324.30 HORIZONTAL 40.86 54,11 27.49 4,258 45.02 74.00 -35.14 104 0 Peak
4 4233.06 HORIZONTAL 41.35 47.02 31.55 6.51 44.00 74.00 -32.62 104 0 Peak
5 7035, 40 HORIZONTAL 44.47 44,01 35.13 g.10 42.77  74.00 -29.53 104 0 Peak
& 5472.52 HORIZONTAL 43.69 47.38 35.89 g.70 43.28 74.00 -25.31 104 0 Peak
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SUNTV Box

FCC ID: R2J-STTFD5

22™.01.2013

Data: 145
Level (dBuV/m)
100
FCC CLASS C PK
FCC CLASS C AV
50 153
4 a
3
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 966 CHAMEBER
Condition : FOC CLASS C PE 3m HFR0&
: RBEW:1000.000EH= VEW:1000.000EH= 8WT :4uto
eut :MI
mads : WIFT 20M CHI11
memo
Readintenna Cable Preamp Limit Over A/Poz T/Pos
Freg Pol/Phase Lewel Lewel Factor Loss Factor Line Linmit Remark
MH=z dEu¥ /m dEuv dE/m dE dE dBu¥/m dE cLL dey
1 1150, 96 VERTICAL 33.94 53,11 23.87 3.10 46,14 74,00 -40.08 104 0 Peak
2 2019. 40 WERTICAL 358.16 51.50 27.12 4.25 44.71 74.00 -35.54 104 0 Peak
3 2069, 30 VERTICAL 37.24 50,50 E7.15 4.30 44.74 74,00 -36.78 104 0 Peak
4 4220, 45 WERTICAL 42,20 47.97 3l.56 6.67 44.00 74.00 -31.80 104 0 Peak
5 5528.580 VERTICAL 42,29 45,17 33.52 6.93 43.33 74.00 -31.71 104 0 Peak
6 7856, 10 YERTICAL 47,12 46.11 35.53 g.24 42,76 74.00 -26.585 104 0 Peak
WLL Report #RBJ130122F-01 Rev 0 Page 80 © 2013 Washington Laboratories, Ltd.



TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTYV Box 22™.01.2013
Test Mode: IEEE 802.11n HT40TX
Data: 190
Lewvel (dBuvim)
100
FCC CLASS CPK
FCC CLASS C AV
50 b
a
3 4
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site . 986 CHAMEER
Condition : FOC CLASS C PE Sm HF08
: REW:1000.000EH=z VEW: 1000 000 Hz SWT:Auta
ent - MI
mode . WWIFI 40N CH1
memo
Readinternma Cable Preamp Limit Ower Af/Poz T/Pos
Freq Pol/Phase Lewel Lewel Factor Loss Factor Line Limit Remark
MH= dBu¥ /m dBu¥ dB /m dE dE dBu¥/m dE Clt deg
1 1566.10 VERTICAL 32.82 49.47 Z5.18 3.51 45.34 74.00 -41.15 104 0 Peak
2 1543, 40 VERTICAL 36.47 50.95 Z6.46 3.87 44.81 74.00 -37.53 104 0 Peak
3 2647.95 VERTICAL 37.87 49.89 2Z5.11 4,64 44.97 74.00 -36.33 104 0 Peak
4 4585.30 VERTICAL 39.03 45.33 31.71 5.94 43.3%5 74.00 -34.87 104 0 Peak
5 7780.62 VERTICAL 44,45 42,56 35.54 9.04 4z.69 74.00 -259.55 104 0 Peak
] 11026, 26 VERTICAL 49,05 43.19 37.71 10,75 4Z.60 74,00 -24.95 104 0 Peak
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FCC ID: R2J-STTFD5

SUNTYV Box 22™.01.2013
Data: 189
Level (dBuVvin)
100
FCC CLASS C PK
FCC CLASS C AV
50 f
3
1 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 19656 CHAMEER
Condition : FOC CLASS C PE 3m HFF0#
: EBEW:1000.000E = WE'W:1000 000K Hz 5'WT duta
eut - MI
mode : WIFI 400 CHE
ems
Readdntenna Cable Preamp Limit Ower A4/Pos T/Fo=
Freq Pol/Fhasze Lewel Lewel Factor Loss Factor Line Limit Renark
MH= dBu¥/m dBu¥ dE/m dE dE dBu¥/m dB cln deqg
1 1075.56 VERTICAL 32.63 52.33 23.80 2,96 46,26 74.00 -41.37 104 0 Peak
2 1767.38 VERTICAL 33.38 45.53 26.08 3.74 44,97 74,00 -40.62 104 0 Peak
3 2619.40 VERTICAL 37.46 49.77 25.01 4,67 44,99 74,00 -36.54 104 0 Peak
4 3050.54 VERTICAL 38.42 49,48 29,26 4,53 44,83 74.00 -35.58 104 0 Peak
5 45876.64 VERTICAL 39.47 44,31 32.43 6.50 43,77 74,00 -34,53 104 0 Peak
G 2780.54 VERTICAL 47,35 44.07 37.08 9,85 43.60 74.00 -26.62 104 0 Peak
WLL Report #RBJ130122F-01 Rev 0 Page 82 © 2013 Washington Laboratories, Ltd.



TVMining(Beijing)Media Technology Co.,Ltd.

FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Data: 188
Level {(dBuV/m})
100
FCC CLASS C PK
FCC CLASS C AV
50 &
Ty
B
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 968 CHAMEER
Condition : FOC CLASE C PE 3m HF908
: REW:1000.000EH= VEW: 1000 000EHz SWT Auta
ent cMI
mode ; WWIFI 40M CH&
INermo
Feadintenna Cable Preamp Limit Ower 4/Pos T/FPos
Fregq Pol/Fhase Level Lewel Factor Loss Factor Line Limit Remark
MH= dBu¥/m dBuv dE/m db dE dBu¥/m dB cIL dedq
1 1264.158 HORIZONTAL 31.95 50,11 24,26 3.39 45.81 74.00 -42.05 104 0 Peak
2 201&8.94 HORIZONTAL 34.84 43.18 27.12 4.25 44,71 74.00 -39.1f 104 0 Peak
3 2904, 50 HORIZONTAL 39.16 50,24 28,83 4,89 44.80 74,00 -34.54 104 0 Peak
4 3391.03 HORIZONTAL 37.74 45.79 30.39 L.89 44,33 74.00 -36.26 104 0 Peak
5 4562, 06 HORIZONTAL 40,03 44,85 32,39 6.56  43.78 74.00 -33.97 104 0 Peak
& 10031.26 HORIZONTAL 47.16 42,93 37.10 10.65 43.57 74.00 -26.34 104 0 Peak
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FCC ID: R2J-STTFD5

SUNTYV Box 22™.01.2013
Data: 187
Level (dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
G
50
a
4
3
1 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : GEd CHAMEER
Condition : FCZ CLASS C PE 3m HFR08
- REW: 1000 000EH= VEW: 1000 000EH= SWT :Auta
et c B
mode - WIFI 401 CHI11
e <
Beadintenna Cable Preamp Limit Over A&/Poz T/Pos
Freq Pol/Phase Level Lewel Factor Loss Factor Line Limit Remark
MH= dBu¥/m dBuw dE /fm dE dE dBuV/m dBE cI deqg
1 1176.12 HORIZONTAL 34.16 53.19 23.93 3.11 46.07 74.00 -39.54 104 0 FPeak
2 1742.22 HORIZONTAL 34.12 45.39%9 26.00 3.75 45.02 74.00 -39.88 104 0 Peak
3 1954. 47 HORIZONTAL 37.16 50.61 27.03 4,22 44,70 74.00 -36.84 104 0 Peak
4 4472.06 HORIZONTAL 40,16 45.51 31.51 6.14 44,00 74.00 -33.84 104 0 Peak
5 7356.43 HORIZONTAL 45.01 44.07 35.46 7.98 42,50 74.00 -28.99 104 0 Peak
3 11441.40 HORIZONTAL 49.61 43.37 37.87 10.83 42.26 74.00 -24.39 104 0 Peak
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FCC ID: R2J-STTFD5

SUNTV Box 22"01.2013
Data: 186
Level {dBu'//m)
100
FCC CLASS CPK
FCC CLASS C AV
50
5 B
34
q 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site ;9o CHAMEER
Condition : FOC CLASS C PE 3m HF208
- REW:1000. 000K H= WEW:1000 000K H= 5WT Auto
et (M1
mode JWWIFT 40M CH11
mermo
Readantenta Cable Preamp Limit Owver &/Pos T/Pos
Freg Pol/Phase Level Lewvel Factor Loss Factor Line Limit Remark
MH= dBuV /i dEuV dE /m dB dE dBu¥V/m dB =41} deg

1 10E8.06 VERTICAL 33.12 E2.73 Z23.66 3.01 46,28 74,00 -40.88 104 0 Peak

2 1754, 50 VERTICAL 34.35 49,59 26.00 3.75 44,93 74,00 -39.65 104 0 Peak

3 2005. 40 VERTICAL 37.04 50,41 27.10 4.24 44,71 74,00 -36.96 104 0 Peak

4 2132.20 VERTICAL 36.8% 50,01 27.25 4.40 44,77 74,00 -37.11 104 0 Peak

5 3868.24 VERTICAL 39.17 46,29 31.38 5.55 44,05 74,00 -34.83 104 0 Peak

[ 5854.16 VERTICAL 4z2.06 44,62 33.86 7.1 43.60 74.00 -31.94 104 0 Peak
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Data: 191
Level (dBuW/m)
100
FCC CLASS CPK
FCC CLASS C AV
50
B
L3
2| |3 1
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site ;966 CHAMEER
Condition: FCC CLASS C PE Sm HFR08
- EBEW:1000.000KH= WBEW: 1000 000KH= SWT Auto
eut T MI
mads : WIFI 404 CH1
e
Readiantenna Cable Preamp Limit Ower A/Pos T/Pos
Freg Pol/Phase Level Lewel Factor Loss Factor Line Limit Femark
MH= dBuV/m dEuW dE /m dE dBE dBu¥V./m dB CIn der
1 1226.44 HORIZONTAL 32.68 51.27 24.09 3.24 45,92 74.00 -41.32 104 0 Peak
2 1742.22 HORIZONTAL 34.45 49,75 26.00 3.75 45.02 74,00 -39.52 104 0 Peak
3 2105.40 HORIZONTAL 36.47 49,63 27.:22 4,358 44,76 74.00 -37.53 104 0 Peak
4 3377.62 HORIZONTAL 37.61 45.65 30.34 5.95 44,356 74.00 -36.39 104 0 Peak
5 S5035.15 HORIZONTAL 40.13 44,34 32.78 6.68 43,67 74.00 -33.87 104 0 Peak
[ 7415.50 HORIZONTAL 43.95 43.02 35.51 7.88 42,46 74.00 -30.05 104 0 Peak
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4.6 Band Edge Measurements(Conducted)

Conducted band edge measurements at 2390MHz and 2483MHz were made with the
unit transmitting in the low end of the channel range and the high end closest to the
restricted bands respectively. The emissions were made on the shielding room and the
table lists the corrected levels of the emissions at the band edge for comparison to the
limit. Table 10 shows the band edge emissions.
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Table 10 Band Edge Measurements (Conducted)
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.30 dBm
Ref 20 dBm *Att 15 dB SWT 5 ms 2.412615624 GHz
20 Markgr 2 [T1(]
-39.59 dBm|
10 2_3903Qgpoo GHz ||
Markgr ]
ECNEK -2 \El dBm
Lo e
Markfr 4 [T1(]
,f -37-35\ dBm
10

BT =107 dBm / =S55%% o-r\ s

--20
Y \

--30 v w4
i |

a
l 2
Iagomert, -~ ) o A o b A A LA sl A uu&,‘,}/‘

—-50

Center 2.375436136 GHz 10 MHz/ Span 100 MHz

Test CHI11: 2462MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.09 dBm
Ref 20 dBm “Att 15 dB SWT 5 ms 2.461622034 GHz
20 Markgr 2 [T1(]
-39.41 dBm
o 1 2.483500000 GHz |
Markgr 3 [T1(]
1 PK \ -39.21 dBm
. 2 cocoodoon_cn

Markgr 4 [T1(]
-28.43 dBm

NIk
v

2 3
| _40 FENDANTN, ) A o
—-50
—-60
—-70
-80
Center 2.495436136 GHz 10 MHz/ Span 100 MHz
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

“RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.49 dBm
Ref 8 dBm *Att 5 dB SWT 5 ms 2.412756649 GHz
Marks
—0
Marks
1 PK
—-10
s [p-394731008 GF\Z
D1 -16.%1 dBm Markgr 4 [T1]]
L 50 | —a4 52 dph|-

FJ[Z.33191 495 GHz
30 njy\}"‘

L _40 2|

;{dej LY oy T T e e e i

—-60

--70

—-80

—-90
Center 2.372692547 GHz 10 MHz/ Span 100 MHz

Test CHI1: 2462MHz

*RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 4.11 dBm
Ref 20 dBm *Att 15 dB SWT 5 ms 2.456493829 GHz
20 Markgr 2 [T1|]
-35%.70 dBm
L 10 2.483500000 GHz{ll
1 Markgr 3 [T1]|]
i P -39.47 dBm
L, WMMNW\ S S
Markgr 4 [T1]|]
-37.64 dBm||-
—-10 / 516731008 G
/ D1 -15.89 dB\n

—-50

—-60

—-70

-80

Center 2.495436136 GHz 10 MHz/ Span 100 MHz
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

“RBW 300 kHz

Marker 1 [T1 ]

*VBW 300 kHz 3.35 dBm
Ref 8 dBm “Att 5 dB SWT 5 ms 2.414839983 GHz
Markdr 2 [T1][]1
€ m
-0 7390000000 GHZ (I
Markgr 3 [T1]]
o | o -24.15 dBl
22_39633 572 GHﬁ
D1 -16.65 dBm Ma"k/ r 4 [rii]
--20 -44.99 dBm
2.33191(0495 GHz
3
2 I
)
--40
4 f
rmj‘umuﬁ Mind a4 el .V"‘..ALv i
--60
--70
--80
-90
Center 2.372692547 GHz 10 MHz/ Span 100 MHz
Test CH11: 2462MHz
“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 3.87 dBm
Ref 20 dBm “Att 15 dB SWT 5 ms 2.455615624 GHz
20 Markgr 2 [T1]|]
-31.72 dBm
| 10 2.483500000 GHz|||
1 Markgr 3 [T1]|]
1 PK -39.10 dBm
N Rt pfers | 2_50000d000_GH
Markgr 4 [T1]|]
-23.75 dBm
—-10 / \ AT T8 85— Gt
i D1 -16.13 dBm \
--20 T
/M" “\LA\ 2
+-30 =
. .
| _40 AABAN AT TN ST W WS I Y W VPO P O P
+-50
+-60
-70
-80
Center 2.493436136 GHz 10 MHz/ Span 100 MHz
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Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

*RBW 300 kHz
*VBW 300 kHz

Marker 1 [T1 ]
0.43 dBm

Ref 8 dBm * ATt 5 dB SWT 5 ms 2.413009615 GHz
—0-
1 PK|
V —-10
2.395615385 GHz
Markgr 4 [T1[]
—26 D1 19 dBm =474.16 d
N/ 2.34186%385 GH.
—-30 = u
—-40 }
4 ,W'M
o ] .
TR SR A AT AT
—-60
—-70
—-80
—-90
Center 2.368538462 GHz 15 MHz/ Span 150 MHz
Test CH7: 2452MHz
*RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 0.21 dBm
Ref 20 dBm * ALt 15 dB SWT 5 ms 2.446503444 GHz
20 Markgr 2 [T1(]
-33.02 dBm
| 10 2.483500000 GHz|l|
Markgr 3 [T1(]
1 -3§.93 dBm
. ER - coooodoon cu
W
v\[ Markgr 4 [T1(]
-38.17 dBm
L _io \ 5513443936
o D1 19 %9 de
£23c ; By
3 4 :
| _40 AN AR A it AW LA A AL A 1L
--50:
--60:
—-70:
-80
Center 2.504436136 GHz 15 MHz/ Span 150 MHz
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4.7 Band Edge Measurements (Radiated)

Radiated band edge measurements at 2390MHz and 2483MHz were made with the unit transmitting
in the low end of the channel range and the high end closest to the restricted bands respectively. The
emissions were made on the 966 Semi-Chamber. Use (resolution bandwidth (RBW) =1 MHz, video
bandwidth (VBW) = 1 MHz for peak levels and RBW = 1 MHz and VBW = 10 Hz for average
levels). Table 11 shows the band edge emissions.
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Table 11 Band Edge Measurements (Radiated)
Test Mode: IEEE 802.11b TX Test CHI: 2412MHz

Data: 1
Level (dBuVin)

1117
4
FCCCLASSCPK
59
1 2
o A
0
2370 2420
Frequency (MHz)
Site 68 CHAMEBER
Condition : FCC CLASS C PE 3m HFR0&
: REW:1000 000KHz VEW:1000.000KHz SWT Auto
eut :MI
mode :
meme B CHIPE
Readintenns Preamp Cable Limit Over
Freg Pol/Phase Lewel Lewel Factor Factor Loss Line Limit Rewmark
MHz dBu¥/m  dBu¥  dE/m dB dE dBu¥/m dB
1 2381.40 VERTICAL 51.17 57.34 27.55 40039 6.67 74.00 -22.83 Peak
2 2388.54 VERTICAL 52.07 &58.20 27.58 40.40 6.69 74.00 -21.93 Peak
3 2390.00 VERTICAL 49.07 55.20 27.58 40.40 6.69 74.00 -24.93 Peak
4 2412.00 VERTICAL 105.48 111.52 27.60 40.37 6.73 74.00 31.48 Peak
Data: 33
Level (dBuv/m)
117
4
59 CLASS € AV
! 2 3
0
2370 2420
Frequency (MHz)
Site : 966 CHAMEBER

Condition : FCC CLASS C AWV 3m HFR0&
- REW:1000 000KH= VEW:0 010EH= SWT :duta
et : MI
mode :
mema - BCHL AV
Beadintenna Preamp Cable Limit  Over
Freg Fol/Phase Lewel Level Factor Factor Loss Line Limit Remark

MHz dBu¥/m  dBu¥  dB/m dB dE dBu¥./m dB

2380.90 VERTICAL 40,00 46.17 27.55 40,39 6.67 54,00 -14.00 Average
2387.80 VERTICAL 37.70  43.83 E7.58 40,40 6.69 54,00 -16.30 Average
2390.00 WERTICAL 37.77 43.90  27.58 40,40 .69 54,00 -16.23 Average
2411.25 WERTICAL 97.39 103.43 27.60 40,37 6.73 54.00 43.39 Average

Fo
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Data: 3

Lewvel {dBuV/im)
117

59

0 2370

Site : 966 CHAMEER

Condition : FCC CLASS C PE 3m HF208
: RBEW:1000 000K = VEW: 1000 000EH= ST Auto

eut cMI
mode :
memo :BCHL PE

Frequency (MHz)

2430

Readintenna Preamp Cable Limit Ower
Freq Pol/Phase  Level Lewvel Factor Factor  Loss  Line Limit Remark
MHz dBu¥/m dEu¥  dE/m dB dB dBu¥/n dE
1 2380.45 HORIZONTAL 47.29 53.46 27.55 40.39 6.67 74.00 -26.71 Peak
2 2386.50 HORIZONTAL 45.79 51.92 27.58 40.40 6.69 74.00 -28.21 Peak
3 £390.02 HORIZONTAL 43.2%9 49.42 Z27.58 40.40 6.69 74,00 -30.71 Peak
4 2462.95 HORIZONTAL 107.20 112.59 27.66 39.88 6.83 74.00 33.20 Peak
Data: 34
7 Level (dBuv/im)
4
59 FCC CLASS C AV
1 2 3
0
2370 2420
Frequency (MHz)
Site 268 CHAMEER
Condition : FCOC CLASS C AV 3m HF?08
REW:1000.000KHz VEW.0.010KHz SWT Auto
eut MI
mode
memo ECHI AV
Readinterma Preamp Cable Limit Ower
Freqg Pol/FPhase Lewel Lewel Factor Factor Loss Line Limit Remark
MHz dBuVsm  dBuv dB/m dB dB dBu¥ . m db
1 2380.90 HORIZONTAL 39.96 45.13 27.55 40.39 6.67 54.00 -14.04 Average
2 2386.05 HORIZONTAL 40.62 45.76 27.58 40,39 6.67 54.00 -13.38 Awverage
3 2390.00 HORIZONTAL 40.05 45.18 27.53 40.40 6.69 54,00 -13.95 Awerage
4 2411.25 HORIZONTAL 101.585 107.5% 27.60 40,37 5.73 54.00 47.95 Awerage
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Test CHI1: 2462MHz

Data: 31
Lewvel (dBuWim)

17
1
59 FCC CLASS C AV
T3 1
L S
02150 2500 2510
Frequency (MHz)
Site : 966 CHAMEER
Condition : FCC CLASE C 4V 3m HF208
: EEW:1000.000KH= YEW:0 010K H= 3%WT 4uta
ent :MI
mode :
memo :BCHIL AV
Feadintenna Preamp Cable Limit Over
Freoq Pol/Phasze Lewel Lewel Factor Factor Loss Line Limit Remark
MH= dEu¥/m dBu¥ dE/m dE dB dBu¥/m db
1 2459.54 VERTICAL 69,35 74.74 27.66 39.88 6.83 54.00 15.35 Average
Z 2483. 50 YERTICAL 34.74 39.86 Z27.68 39.87 6.87 54.00 -19.26 Average
3 2455.94 VERTICAL 35.69 40.81 27.68 39.687 6.87 54.00 -15.31 Awverage
4 2500.00 VERTICAL 33.86 38.61 27.70 39.55  6.90 54,00 -20.34 Average
Data: 36
Level (dBu\V/im)
m"7
1
59 FCC CLASS C AV
2 3
4
0 2150 2500 2510
Frequency (MHz)
Site 986 CHAMBER
Condition : FCC CLASS C 4V 3m HF906
REW:1000.000KHz YEW.0.010EHz SWT :duto
eut MI
mode
mems B CHIL AV
Feadintenna Preamp Cable Limit Ower
Freq Pol/Phase Lewel Lewvel Factor Factor Loss Line Limit Remark
MHz dBu¥/m dBuvV dE/m dB dE dBuV/m dB
1 2461.22 VERTICAL 97.84 103.23 27.66 39.83 6.83 54.00 43.84 Average
z 2483.50 VERTICAL 40,06 45,18 27.68 39,67 6.87 54.00 -13.94 Average
3 2487.98 VERTICAL 41.00 46.10 27.70 39.67 6.87 54.00 -13.00 Average
4 2500.00 VERTICAL 36.84 41.79 27.70 39.55 6.90 54.00 -17.16 Awerage
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Data: 29
7 Level (dBuVim)

FCCCLASS TPR

59 ]

0 2450 2500 2510
Frequency (MHz)

Site : 966 CHAMEER
Condition : FCC CLASE C PE Sm HF904
: REW:1000.000KH= WBW: 1000 000KH= SWT :Auta
eat :MI
mode :
memo  :BCHIIFE
Readintenna Preamp Cable Limit Over
Freq Pol/Phase Lewel Lewel Factor Factor Losza Line Limit Pemark

MHz dEu¥/m  dBu¥  dB/m dB dE dBu¥/m dB

1 2462.24 HORIZONTAL 107.26 112.65 27.66 39,85 6.83 74.00 33.26 Peak

Z 2453, 50 HORIZONTAL 54.62 59.74 27.68 39.67 6.57 74.00 -19.38 Peak

3 2454, 86 HORIZONTAL 54.51 59.63 27.68 39.67 6.87 74.00 -19.49 Peak

4 Z500.00 HORIZONTAL 46.44 51.39 27.70 39,55  6.90 74.00 -27.58 Peak
Data: 35

Level (dBuV/m)
17
1
59 FCCCLASS C AV
2 3 4
02450 2500 2510
Frequency (MHz)

Site : 966 CHAMEBER

Condition : FCC CLASS C AV 3m HFR0&
: REW:1000.000KH= VEW:0.010EH= SWT duta
ent :MI
mode :
memo B CHIL AV
Readintenna Preamp Cable Linit Ower
Freg Pol/Phase  Lewvel Lewvel Factor Factor Loss  Line Limit Remark

MH= dEu¥/m  dBu¥  dB/m dB dE dBu¥./m dB

2462.78 HORIZONTAL 101.74 107.13 27.66 39.88
2483. 50 HORIZONTAL 40.56 45.68 27.88 39.67
2487.92 HORIZONTAL 40.55 45.85 27.70 39.67
£500.00 HORIZONTAL 35.61 43.56 27.70 39.55

83 54.00 47.74 Awverage
67 54.00 -13.44 Awverage
87 54,00 -13.45 Awverage
90 54.00 -15.39 Awverage

A
- -
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Test Mode: IEEE 802.11g TX Test CHI1: 2412MHz

Data: 9
7 Level {dBu\//im)

4
| FCOCLASS CPK
T
3
59 1
0
2370 2430
Frequency (MHz)
Site : 966 CHAMEER
Condition : FCC CLASS C PE 3m HF208
: EEW:1000.000EH= VEW:1000 000K H= SWT Auto
et cMI
mode :
mema  GCHIPE
Readintenna Preamp Cable Limit Over
Freq Pol/Phase Level Lewvel Factor Factor Loss Line Limit Remark
MHz dBu¥/m  dBu¥  dB/n dB dE dBu¥/m db
1 2381.34 VERTICAL 55.78 ©1.85 27.55 40.39 6.67 74.00 -18.ZZ Feak
2 2389.60 VERTICAL 56.75 64.88 27.56  40.40 6.69 74.00 -15.25 Feak
3 2390.00 VERTICAL 51.79 57.82 27.58 40.40 6.69 74.00 -ZZ.Z1 Feak
4 2413.68 VERTICAL 100,82 l06.86 27.60 40,37 6.73 74.00 26.82 Feak
Data: 37
7 Level {dBuVim)
59 FCCCLASS C AV
2 3
1
0
2370 2430
Frequency (MHz)
Site : 268 CHAMEER
Condition: FCC CLASS C AV 3m HF20&
: EBW:1000.000EKH= VEW:0.010KH= SWT duto
eut cMI
mode :
memo (GCHL AV
Readintenna Preamp Cable Linit Ower
Freq Pol/Phase Lewvel Lewel Factor Factor Losza Line Limit Remark
MHz dBuV/m dEu¥  dB/u db dB dBu¥V/m db
1 Z377.08 VERTICAL 33.86 40.04 E7.55 40,39 G.66 54,00 -20.14 Average
2 Z380.56 VERTICAL 358.23 44.40 27.55 40,39 6.67 54.00 -15.77 Average
3 2390.00 VERTICAL 36.83 42.96 Z27.58 40,40 6.69 54.00 -17.17 Average
4 2416.62 VERTICAL §59.41 95.39 27.60 40.32 6.74 54.00 35.41 Average
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Data: 12

Level (dBuVim)
17

0

2370 2430
Frequency (MHz)
Site 1966 CHAMEER
Condition : FCC CLASS C PE 3m HFR08
: REW:1000.000KH= VEW:1000 000K H= SWT:dato
eut :MI
mode :
memo :GCHIPE
Feadintentna Preamp Cable Limit Over
Freg Pol/Phasze Lewel Lewvel Factor Factor Loss Line Limit Remark
MHz dBu¥/m  dbuv¥  dB/m dB dE dBu¥./m dB
1 2374.74 HORIZONTAL 64.51 70.99 27.55 40.3% 6.66 74.00 -5.19 Peak
Z 2386.92 HORIZONTAL 67.85 74.01 27.55 40.40 6.69 74,00 -6.12 Peak
3 2390.00 HORIZONTAL 64.47 70.60 27.55 40.40 6.69 74,00 -9.53 Peak
4 2409.60 HORIZONTAL 105.14 114.18 27.60 40.37 8.73 74.00 34.14 Peak
Data: 38
Level (dBuVim)
17
59 SSCAV
2 3
1
0
2370 2430
Frequency (MHz)
Site :#66 CHAMEER

Condition : FOC CLASS C AV 3m HFR06
: REW:1000.000KHz VEW:0.010EHz SWT:duta
et 1 MI
mode :
memo G CHL AV

Readintenna Preamp Cable Limit Over
Fregq Pol/Phase Lewvel Level Factor Factor Loss Line Limit Remark
MH= dBu¥/m dEu¥ dE/m dE dE dBu¥./m dE
1 £2376.46 HORIZONTAL 36.01 4Z.1% Z7.55 40.39 6.66 54.00 -17.99 Average
2 2380.98 HORIZONTAL 3%.08 45.25 Z7.55 40.39 6.67 54.00 -14.9Z Average
3 2390.00 HORIZONTAL 40.27 46.40 27.55 40,40 6.69 54.00 -13.73 Average
4 2406, 1% HORIZONTAL 94.87 100.97 27.60 40.41 6.71 54.00 40.87 Average
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Test CHI1: 2462MHz

Data: 8
Level (dBu\/im)

17

5

Site

9

1]

FC

A
In]

LASSTPK

2450

: 986 CHLAMEER
Comdition : FOC CLASS C PE 3m HF206
: RBW:1000.000EH = VEW:1000.000EHz SWT Auta

Frequency (MHz)

2500

2510

ent :MI
mode :
memo G CHILFE
Readintentha Preamp Cable Limit Over
Freq Fol/FPhase Lewel Level Factor Factor Loss Line Linit Remark
MHz dBu¥/m  dBu¥  dB/m ik} dB dBu¥./m dE
1 2456.66 VERTICAL 103.37 108.87 27.66 39.897 6.81 74.00 29,37 Peak
2 2483, 50 VERTICAL 63.13 ©68.25 27.66 38.467 .87 74.00 -10.67 Peak
3 2488.10 VERTICAL 64.74 £9.84 Z7.70 38.67 6.87 74.00 -9.26 Peak
4 Z500.00 VERTICAL 55.83 60.76 Z7.70 38.55 6.90 74.00 -1&.17 Peak
Data: 40
7 Level (dBuVim)
1
59 FCC CLASS C AV
2 3
.}
02450 2500 2510
Frequency {(MHz)
Site : 966 CHAMEER
Condition : FCOC CLASS C AT 3m HFR0&
: REW:1000 000K H= VEW.0 010KH= SWT duta
et tMI
mode :
memo G CHIL AV
Readintenna Preamp Cable Limit  Over
Freg Pol/Phase Level Level Factor Factor Loss Line Limit Femark
MHz dEu¥V/m dEuv dE/m dE dE dBuV/m db
1 2469, 35 VERTICAL 92.44 97.75 27.66 39.81 6.84 54.00 33.44 Average
2 2433.50 VERTICAL 41.86 46.98 27.68  39.87 6.87 54.00 -12.14 Average
3 2459.36 VERTICAL 40,53 45.81 27.70 39.62  6.89 54.00 -13.42 Average
4 2500.00 VERTICAL 36.39 41.34 27.70 39.55  6.90 54,00 -17.61 Average
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Data: 5
Level {(dBuVim)
17
1
L FCCCLASSCPK
43
«WMWWW
50 Uil
032450 2500 2510
Frequency (MHz)
Site : 966 CHAMEER
Condition : FOC CLASS C PE 3m HFR08
: REEW:1000 000K H= VEW:1000.000EHz SWT :duto
et T MI
mode :
memo :3CHI1 PE
Readintenna Preamp Cable Limit  Ower
Freqg Pol/Fhase  Level Level Factor Factor Loss  Line Limit Remark
MHz dBuv /m dEuv dE/m dE dE dBuv/m db
1 2467.64 HORIZONTAL 107.99 113.30 27.66 39.81 6.54 74.00 33.99 Peak
H Z453.45 HORIZONTAL 65.87 70.9%9 27.658 39.67 6.87 74.00 -5.13 Peak
3 Z454.14 HORIZONTAL 67.558 72.70 27.658 39.67 6.87 74.00 -6.42 Peak
4 Z500.00 HORIZONTAL 60.45 65.40 27.70 39.55 6.90 74.00 -13.55 Peak
Data: 39
Level (dBuVim)
17
1
59 FCC CLASS C AV
2
1 4
02450 2500 2510
Frequency {MHz)
Site 1966 CHAMEER.
Condition : FCC CLASE C AV 3m HFR08
: RBW:1000.000KH= VEW.0.010EH= SWT :Auto
eut :MI
mode :
mema  :GCHIL AV
Readntenna Preamp Cable Limit Ower
Freq Pol/Phaze Level Level Factor Factor Lozz Line Limit Remark
MH=z dBuv./m dBuv¥  dB/m dE dE dBu¥/m dB
1 2466.24 HORIZONTAL 96.26 101.57 27.66 39.81 6.64 54.00 42,20 Awerage
2 2483.50 HORIZONTAL 43.33 486.45 27.68 39.467 6.67 54.00 -10.67 Awerage
3 2500.00 HORIZONTAL 37.98% 42.93 27,70 39.55 6.90 54.00 -16.02 Awerage
4 2509, 46 HORIZONTAL 40.10 45.03 27,74 39.60 6.93 54.00 -13.90 Awverage
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Test Mode: IEEE 802.11n HT20 TX Test CH1: 2412MHz

Data: 13
Lewvel {dBu
11
4
FCCC PE
1 2 LUl L'}
5o ] el
0
2370 2430
Frequency (MHz)
Site : 966 CHAMBER.
Condition : FCC CLASE C PE 3m HFS08
: REW:1000 000K H= VEW:1000.000KH= SWT:duto
eut : MI
mode :
memo :H20 CH1 PE
Readantenna Preamp Cable Limit Ower
Freq Pol/Phase Level Level Factor Factor Loss  Line Limit Remark
MHz dBu¥/m  dBu¥  dBE/m dE dE dBuV/m db
1 £2374.80 HORIZONTAL &6.856 73.04 27.55 40,39 G.66 74.00 -7.14 Peak
z 2384.46 HORIZONTAL 68.25 74.42 27.55 40.39 6.67 74.00 -5.75 Peak
3 2380.00 HORIZONTAL &9.70 75.83 27.58 40.40 6.69 74.00 -4.30 Peak
4 2407.74 HORIZONTAL 105.95 112.05 27.60 40,41 6.71 74.00 31.95 Peak
Data: 15
Level (dBuVim)
17
59 CCCLASS CAV
1 2 3

0

2370

Site

: 966 CHAMEER
Condition : FCC CLASE C AV 3m HF208
: REW:1000.000EHz VEW.0.010KHz SWT duto

Frequency (MHz)

2430

eut 1M1
mode :
mema  : N20CHI AV
Readintenna Preamp Cable Linit Ower
Freq Pol/Phase Lewvel Lewvel Factor Factor Loss Line Limit Remark
IHz dBu¥/n dBuv dB/m dB dB dBu¥/m de
1 Z377.86 VERTICAL J2.26 36.44 27.55 40.39 G6.66 54,00 -21.74 Average
Z Z385.42 VERTICAL J2.66 38.83 27.55 40.39 6.67 54,00 -Z1.34 Average
3 2390.00 VERTICAL 34.94 41,07 27.58 40.40 6.69 54,00 -15.06 Average
4 2419, 50 VERTICAL 59.74 63,70 27.62 40.32 6.74 54,00 5.74 Average
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Data: 13
7 Lewvel {dBuv/im)

. st g

FCCT S:j PK
L}

0

2370 2430
Frequency (MHz)
Site : 968 CHAMEER
Condition : FCOC CLASS C PE 3m HFR08
: RBEW:1000.000EH= VEW:1000 000Kz 5T :Auta
et :MI
mode :
memao :H20 CH1 PE
Readintenna Preamp Cable Limit Over
Freqg Pol/FPhase Lewel Lewel Factor Factor Loss Line Limit Remark
MHz dEu¥/m  dBu¥ dBE/m dE dB dEu¥/m dB
1 2374.80 HORIZONTAL 66.56 73.04 27.55 40.39 G.66 74,00 -7.14 Peak
Z 2354. 46 HORIZONTAL 65.25 74.42 27.55 40.39 6.67 74,00 -5.75 Peak
3 Z390.00 HORIZONTAL 69.70 75.83 27.55 40.40 6.69 74,00 -4.30 Peak
4 2407.74 HORIZONTAL 105.95 112.05 27.60 40.41 6.71 74.00 31.95 Peak
Data: 42
Lewvel {dBuVim)
17
59 SSCAV
3
2
1
0
2370 2430
Frequency (MHz)
Site 1966 CHAMEER.

Condition : FCC CLAZE C AV 3m HFR06

: REW:1000 000K Hz YEW:0.010EHz SWT :Auto

eut :MI
moade :
memo  :H20 CHL 4V

Readintenna Preamp

Cable Limit

Ower

Freq Pol/Phase Lewvel Lewel Factor Factor Losza Line Limit Remark

MHz dbuv/m  dBuvV  dBE/m db dB dBuv/w dB
2377.26 HORIZONTAL 35.58 41.76 27.55 40.39  6.66 54.00 -15.42 Average
2380.80 HORIZONTAL 35.88 45.05 27.55 40.39 6.67 54.00 -15.12 Awerage
2389.95 HORIZONTAL 41.34 47.97 27.58 40.40 6.69 54.00 -12.16 Awverage
2406, 66 HORIZONTAL 54.43 100.53 27.60 40.41 6.71 54.00 40.43 Awerage

M R
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Test Mode: IEEE 802.11n HT20 TX Test CHI11: 2462MHz
Data: 17
Level (dBuv/im)

117
1
N FCCTCLASSTPR
Kl
WWMWWWW
. e
o 2450 2500 2510
Frequency (MHz)
Site : #66 CHAMEER

Condition : FCC CLASS C PE 3m HF906
: REW:1000 000K H= VEW:1000 000KH= SWT:duto
et tMI
mode :
memo :H20 CH11 PE
Feadintenna Preamp Cable Limit Over
Freqg Pol/Phase Lewel Level Factor Factor Loss Line Limit Remark

MH= dBuV/m dBu¥ dE/m db db dBu¥/m dB
1 2466, 92 VERTICAL 100.87 106.18 27.06 39.81 6.84 74.00 26.87 Peak
H 2453, 50 VERTICAL 69.558 74.70 27.68 39.467 6.87 74.00 -4.42 Peak
3 2454, 44 YERTICAL 70.42 75.54 27.608 39.47 6.87 74.00 -3.58 Peak
4 2500, 00 YERTICAL 63.02 &7.97 27.70 39.55 6.90 74,00 -10.95 Peak
Data: 44
Level (dBuVim)
17
1
59 FCC CLASS C AV
Z 3
)
02150 2500 2510
Frequency {MHz)
Site : 966 CHAMEER

Condition : FOC CLASE C AV 3m HF0&
- REW:1000 000Kz VEW.0.010EH= SWT duto
et :MI
mode :
mermo :M20 CH11 AV
Feadéntenna Preamp Cable Limit Over
Freg Pol/Phase Lewel Lewvel Factor Factor Loss Line Limit Remark

MHz dEu¥/m  dBu¥  dE/m dE dB dBu¥V/n dEB

2470,04 VERTICAL 92.55 97.86 27.66 39.81
2483, 50 VERTICAL 4l.68 46,50 27.658 39.67
2492, 00 VERTICAL 38.50 43,53 27.70 39.62
2500,00 VERTICAL 35.99 40,94 27,70 39,55

84 54.00 38.535 Average
57 54.00 -12.32 Awerage
54,00 -15.50 Average
90 54.00 -18.01 Awverage

.
[- - - =
=}

e}
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Data: 20
Level (dBuV/m)
117
1
[ b i tetind
\ FCCCLASS TPR
WWVWWWWWWW
59
0 2450 2500 2510
Frequency (MHz)
Site : 966 CHAMEER

Condition : FOC CLAZS C PE Sm HFR08
+ REW:1000.000 = VEW:1000 000KHz 3WT:Auto

ent :MI
mode :
memo :H20 CH11 PE
Readdntenna Preamp Cable Limit  Ower
Freq Pol/Phasze Lewel Lewel Factor Factor Loss Line Limit Remark
MHz dEu¥/m dBuv dB/m dB dE dBu¥/m dB
1 2458.52 HORIZONTAL 105.16 110.68 Z27.66 39.97 6.51 74.00 31.16 Peak
Z 2453.50 HORIZONTAL 71.55% 76.67 E7.68 39.67 6.87 74.00 -Z.45 Peak
3 2483.96 HORIZONTAL 71.47 76.59 27.68 39.67 6.87 T74.00 -2.53 Peak
4 2500.00 HORIZONTAL 65.21 70.16 27.70 39.55 6.90 74,00 -8.79 Peak
Data: 19
7 Level {dBuVim)
1
59 WMWMMWW FCC CLASS C AV
i 3 i
02150 2500 2510
Frequency (MHz)
Site : 966 CHAMEER
Condition : FCC CLAZS C AV 3m HF208
: REW:1000.000KH= VEW:0.010KH= SWT At
et :MI
mode :
mema :H20 CHI1 &V
Readintenna Preamp Cable Limit Ower
Freq Pol/Phase Lewel Lewel Factor Factor Loss Line Limit Remark
MHz dbu¥/m  dBu¥ dE/m dE dE dBu¥/m dB
1 £453.22 HORIZONTAL 62.25 67.78 27.66 39.97 6.5l 54.00 §.258 Awverage
2 2453.50 HORIZONTAL 35.4%9 40.61 27.65 39.67 6.57 54.00 -18.51 Average
3 2458.16 HORIZONTAL 35.67 40,77 27.70 39.67 6.57 54.00 -18.33 Average
4 2500.00 HORIZONTAL 34.6% 39.64 2Z7.70 39.55 6.90 54.00 -19.31 Average
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Test Mode: IEEE 802.11n HT40 TX Test CH1: 2422MHz

Data: 46
Level {(dBuVim})

17
4
59 FC AV
i
1
02340 2350 2450
Frequency {MHz)

Site . 966 CHAMEER

Condition : FOO CLASS C AV 3m HFR06
: REW:1000 000KH= VBEW 0.010EH=z SWT :Auta
et :MI
mode :
memo : M40 CH3 AW
Beadintenna Preamp Cable Limit Over
Freq Pol/Phase Lewvel Lewvel Factor Factor Loss Line Limit Remark

MHz dEu¥,/m dBuv dE/m dE dB dBu¥/m db
1 2359.25 VERTICAL 36.06 42.29 27.53 40.39 6.63 54.00 -17.94 Lverage
a £3569.06 VERTICAL 44,19 50.32 Z27.55 40.40 6.69 54.00 -%.81 Average
3 23590.05 VERTICAL 43.84  50.07 27.55 40.40 6.69 54.00 -10.05 Average
4 2435.15 VERTICAL 88.05 93.85 27.62 40.19 6.77 54.00 34.05 Average
Data: 45
Level (dBuV/m)
117
59 FC C AV
2 3
1
02310 2350 2450
Frequency (MHz)
Site : %66 CHAMEER.

Condition : FCC CLASE C AV Sm HFR06
: REW:1000.000KHz VEW:0 010KH= SWT Auto
aut : MI
mode :
mema 40 CH3 4V
Feadintenna Preamp Cable Limit  Over
Freqg Pol/Phase Lewel Lewel Factor Factor Loss Line Limit Rewmark

MHz dBu¥/m  dBu¥  dE/m dB dE dBu¥./m dE

2364.53 HORIZONTAL 35.65 41.88 27.53 40.39
2386.31 HORIZONTAL 40.10 46.24 27.58 40.39
2390.05 HORIZONTAL 40.47 46.60 27.58 40.40
2435.26 HORIZONTAL 86.86 D9Z.66 27.62 40.19

.63 54.00 -18.35 Awerage
.67 54.00 -13.90 Awerage
.69  54.00 -13.53 Awerage
77 54,00 3E.86 Average

2L L
[ = . A
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Test Mode: IEEE 802.11n HT40 TX Test CH7: 2452MHz

Data: 25
7 Level {dBu\im)

1
FCCCLASS CPK
Rﬂﬁﬂhmwﬁ 3
4 Mot
59
o 2420 2450 2500 2530
Frequency (MHz)
Site : #88 CHAMEBER
Condition : FOZ CLASS C PE 3m HFR0S
: RBW:1000.000EH= VEW:1000.000KH= SWT duto
eut tMI
mode :
memo : H40 CHS PE
Readintenna Preamp Cable Limit Over
Freqg Pol/Phase Level Lewvel Factor Factor Los= Line Limit Remark
MHz dBu¥s/m  dBuV  dB/m dB dB dBu¥/m dB
1 2467.08 VERTICAL 98.69 104,00 27.66 39.81 6.84 74.00 24.69 Peak
2 2483.58 VERTICAL 68.63 7T3.75 27.68 39.87 6.87 74,00 -5.37 Peak
3 2488.31 VERTICAL 67.97 73.07 27.70 38.87 6.87 74.00 -6.03 Peak
4 2500,1% VERTICAL 62,21 67.16 27.70 38.55 .90 74.00 -11.79 Pealk
Data: 47
Level (dBuWim)
17
1
59 ] FCC CLASS C AV
] 4
0 2420 2450 2500 2530
Frequency (MHz)
Site : #66 CHAMEER

Condition: FCC CLASS C AV 3m HF308
: REW:1000 000K Hz VEW:0.010KHz SWT duto
et : MI
mode :
memo ;M40 CH? 4V
Feadidnternna Preanp Cable Limit Ower
Freqg Pol/Fhase Lewvel Lewel Factor Factor Loss Line Limit Remark

Mz dEuv/u dEuv dB/m il dE dBuvV./m dB

2465.10 VERTICAL 92.92 98.31 27.66 39.88
2483.50 VERTICAL 54.24 59.36 27.68 30,67
2500.00 VERTICAL 40.97 45,92 27.70 30,55
2524.72 VERTICAL 4z.62  A7.65  27.79 38,80

.83 54.00 38.92 Average
.87 54.00 0.24 hverage
-13.03 Average
.98 54.00 -11.38 Average

o
o= - )
W
=}
wn
S
=
=}
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Data: 28
7 Level (dBuVim)

FCCCLCASS TPK

; 4
59 -‘W‘WWWWMW*\MM
0 2420 2450 2500 2530
Frequency (MHz)
Site : %66 CHAMEER
Condition : FCC CLASE C PE 3m HF20&
- RE'W:1000.000KHe VEW:1000.000KH= SWT Auto
aut T MI
mode :
memo :H40 CHY PE
Readintenna Preamp Cable Liwmit Over
Freqg Pol/Phase Lewvel Lewvel Factor Factor Loss Line Limit Remark
HHz dBu¥s/m dBu¥ dE/m dB dE dBu¥./m dB
1 2467.19 HORIZONTAL ©93.72 99.03 27.66 39.81 6.84 74.00 19.72 Peak
2 248350 HORIZONTAL 53.47 63.59 27.68 39.87 6.87 74.00 -15.53 Peak
3 2434.90 HORIZONTAL 62.44 67.56 27.658 39.67 6.57 74.00 -11.56 Feak
4 2500.00 HORIZONTAL 55.46 64.41 27.70 3%9.55 6.90 74.00 -14.54 Peak
Data: 48
Level (dBuVim)
17
1
59 FCC CLASS C AV
\\// 2 3 4
0 2420 2450 2500 2530
Frequency (MHz)
Site : 966 CHAMEER.
Condition : FCC CLASE C AV 3m HF90S
: REW1000.000KH= VEW:0.010EHz SWT Auto
eut : MI
mode :
memo M40 CHR AT
Readintenna Preamp Cable Limit  Ower
Frerq Pol/Phase Lewel Lewel Factor Factor Lazss Line Limit Remark
MHz dBu¥/n  dbuV  dB/m dB dB dBuV./m db
1 2445.19 HORIZONTAL 89.51 95.12 Z7.64 40.05 6.80 54.00 35.51 Awerage
2 2483.50 HORIZONTAL 41.43 46.55 27.638 39.87 6.87 54.00 -12.57 iverage
3 2500.00 HORIZONTAL 41.63 46.53 27.70 39,55 .90 54.00 -12.37 Awverage
4 2504.04 HORIZONTAL 42.33 47.30 27.70 39.80 6.93 54.00 -11.67 Awerage
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4.8 AC Powerline Conducted Emissions: (FCC Part §15.207)

The EUT was placed on an 80 cm high 1 x 1.5 m non-conductive table above a ground plane.
Power to the EUT was provided through a Solar Corporation 50 /50 pH Line Impedance
Stabilization Network bonded to a 3 x 2 meter ground plane. The LISN has its AC input supplied
from a filtered AC power source. Power and data cables were moved about to obtain maximum
emissions.

The 50 Q output of the LISN was connected to the input of the spectrum analyzer and the emissions
in the frequency range of 450 kHz to 30 MHz were measured. The detector function was set to
quasi-peak or peak, as appropriate, and the resolution bandwidth during testing was at least 9 kHz,
with all post-detector filtering no less than 10 times the resolution bandwidth.
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Table 12 AC Powerline Conducted Emissions

Leveln

[ =N=F& 3 |

=3
e
—
S
< |
(=3
b
=
S
= —+=
| P ‘WHMM
= YA B A at WQW} i
[ . Ayl L
\ Vol VY A LA e e
a2 L VAN W Al AR ™ )
o
150K 00K 500K am =2M M aM SM ™M a10M =0M
Frequency FrH=1
>< >< MES cCci1z231I1mslo=2L. Fan (@] =g
-+ -~ MES cCci1z231ImElo=2L. Fan AN
MES cClz=z23dmel1o2L. pre P
— MES cCcilz=z31Ilmalo2L. _pre AN
— LM FCCcC i1as v O OP B Vol tage (&) =g Lams «
—_— LM FCcc 1as VANV B Vol tage AN LEms «

MEASUREMENT RESULT: "CC1231mil02L_fin QP"

Frequency Level Transd Limit Margin Line
MHz dBpuV dB dBuV dB
0.159000 55.70 10.0 66 9.8 L1
0.195000 45.60 10.0 64 182 L1
4.280000 4090 109 56 15.1 L1
4.419500 40.10 109 56 159 L1
5.000000 36.00 10.8 56 20.0 L1
5.247500 36.20 10.8 60 23.8 LI

FLO
FLO
FLO
FLO
FLO
FLO

PE

MEASUREMENT RESULT: "CC1231mil02L_fin AV"

Frequency Level Transd Limit Margin Line
MHz dBpuV dB dBuvV dB
0.154500 39.70 10.0 16.1 L1
0.208500 30.90 10.0 224 L1
1.166000 16.00 10.3 30.0 L1
4.280000 28.30 10.9 17.7 L1
23.405000 28.60 113 50 21.4 LI
23.436500 27.70 113 50 223 LI

FLO
FLO
FLO
FLO
FLO
FLO

PE
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th
227.01.2013
SUNTYV Box
Level [ R=l=¥&5 3 |
=3
e
——
S
|
(=3
o<
a I
=4 -
= s i RR——— 1 T L
I L A Wi,
(.
= / —
AT ”Mm
™ eton, o ““MWM
a W |
150K 300K 500k am =2M =M “a4M SM ™M 10M 0OM
Frequency rH=1
>< >< MES cCcil1z=223dImeEl1lo2=2N_ Fanmn (&) =g
-+ -~ MES cCcil1z=223dImeElo2=2N_ Fan AN
MES cCcil1z=223d1meEl1lOoOo2N__pre P
— MES CcCcCaAz3Ama1OZ2N_ pre AN
—_— LM FCcC 1 s v O OP B Vol tage [e] =4 LEms &
—_— M FCcCcC 1s v AN B Vol tage AN Lams«

MEASUREMENT RESULT: ""CC1231mil02N_fin QP™"
Frequency Level Transd Limit Margin Line PE

MHz
0.154500
0.186000
4.064000
4.284500
5.256500
5.445500

dBuVv
55.90
44.90
39.00
42.30
36.60
35.00

10.0
10.0
10.8
10.9
10.8
10.8

dB dBpv

66
64
56
56
60
60

dB
98 N FLO
194 N FLO
170 N FLO
137 N FLO
234 N FLO
250 N FLO

MEASUREMENT RESULT: "CC1231mil02N_fin AV*"
Frequency Level Transd Limit Margin Line PE

MHz dBpVv
10.0
10.0
10.8
10.9
10.8
11.3

0.154500
0.204000
4.154000
4.316000 31.80
5.364500 25.30
23.418500 35.50

39.80
30.50
32.70

dB dBpv

56
53
46
46
50
50

dB

16.0 N
229 N
133 N
142 N FLO
247 N FLO
145 N FLO
***END Of TEST REPORT***

FLO
FLO
FLO
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